: USED PER
] PART CAR MODEL
GROUP, PART MAME and DESCRIPTION
'l NumBEr
: 521 522| 530|531 532
1.000 = ENGINE
YOTE: For Hydra-Matic Farte see Hydrs-Matlc Parte Linat.
Engine (7.3 Head)eeovoovoonnns less Accesaories 2ilzie| Y 1] 1| 1)1
and Manifolds
Engine (6.86 Head)(Export Only)|with Clutch and Housing aben| Y 1) 1] 1|1
1,010 - ENGIXE SUFPORT INSULATORE - FRONT
Inaeletor, ... viasrasaaransaasne PN PO e PR R 213100 # 2| 2| 2| 2
1.105 - CYLINDER ELOCE END PLATE - FRONT
Plate-.-n-n-.--|.llitti-ttlll--l-l-ll---i-llo.-qvvinnl!icr-tlrgr 213395 1 1 1 1 1
1,200 - CYLINDER HEAD
Guaket (Steelbention) o . i i e e 2ames| 1 1f1]1r]12
1,315 - CEANESHAFT MAIN BEARINGS
Bearing, No. 1 .020 Undersizef® ..v.vueeerrnnncnnannnnas| |EL326U| *| *| * |+ | *
Bearing, No., 2 and 3 .020 Undereize’!. .. .. .coiivviinnnn . 200341 | * *l*|*
Bearing, Ho. 4 ,020 Undersize®’............. e R 213265 | * * | x| *
1. 405 - CONNECTING ROD BEARINGS
Bearing, NWo. 1, 3 md 5 .020 Undersize’®.....cvuvevunnna| [213266| *| *| *|*
Bearing, No. 2, 4 and 6 ,020 Undersize®**. . . .....vveuenn.| [BL3267| ®| *| *|™
1. 115 - PISTON RINGS
Ring, Top Compressiom, Std. (Chrome)**....... BRI L | |mes| 6| 6| 6|66
Ring, Top Compression, ,010 Oversize (Chrome)’*......... algs | 6| 6| 6|66
Ring, Top Compression, ,020 Oversize (Chrome)*’......... sige | 6l 6l 6|66
Ring, Top Compression, .030 Overelze (Chrome)**......... 21lngr | 6| 6|6 |6 |6
i, th ~ PISTON RING SETS - QOIL CONTROL
Ring Set {Chrome)(Std. to .009 Overalze)**. .. . .c..ceivns 213951 | 1] 1|1 (1|1
Coneista of:
6 - 213956 Ring, Top Compression
6 - 213961 Blnz, 2nd Steel Section Compression
6 = 213966 Rinz, Steel Section 01l Control
6 - 208677 Eing, Slotted 011 Control
Ring Set (Chrome)}(.0l0 to .029 Overalze)*. ......... eeo| F13852 | 11 1|1 |1 |1
Consiets of:
6 - 213957 Ring, Top Compression
6 - 213962 Ring, 2nd Steel Section Compression

*As Required
**4ilaso Used On 1951 Models 1




GROUP, PART NAME ond DESCRIPTION

o o= 35 m A

PART
NUMEER

USED PER
CAR MODEL

51

522

530

531

5312

1,417 - PISTON RING SETS - OIL CONTROL (CONT'D,)

6 = 213967 Ring, Steel Section 01l Control
6 - 208681 Ring, Slotted 0il Control
BEing Set (Chrome)(,030 to .03 Oversize)*®. .....coeuue..
Coneista of:
6 = 213958 Ring, Top Compression
6 = 213963 Ring, 2nd Steel Section Compression
b - 213968 Ring, Steel Section 0il Control
6 - 213023 Ring, Slotted 01l Comtrol
Eing Set {Chrome)(.0L0 to .09 Oversize)**, .. ...........
Consieta of:
6 = 213959 Ring, Top Compreesion
6 - 213964 Ring, 2nd Steel Section Compression
b - 213969 Ring, Steel Section 0il Gonmtrol
6 - 208685 Ring, Slotted 0il Control
Ring Set (Chrome)(.050 to ,069 Oversize)?*..........
Consiate of ¢
6 -~ 213360 Ring, Top Compression
b - 213965 Ring, Znd Steel Section
6 - 213370 Ring, Steel Section 0il Control
6 - 208689 Ring, Slotted 0il Comtrol

3.000 - INTAKE MANIFOLD

Manifold (use without Heat Control Value).ee..vsvesonues
Gaaket {tﬂ Exhau-ﬂt Hmifﬂldjw---a---+-i;+i nnnnnnnnnn .-

3.010 - CARBURETOR CHOKE TUBE
Tllhe fffffff Fi!l'l-llltil-.""illiiittt RS SRS RN ERe e
3,435 - ACCELERATCR ADJUSTING ROD

Bod,..ovvunnenns. |after Serisl K530-1257,| ..ouvurnnn.. .
Swivel........... | E531-3902, E532=T609 .

3.450 - ACCELERATOR EXTENSION SHAFT
NOTE: For Hydra-Matic Parts see Hydre-Matlc Parts List.

E‘hu'ft'-*tf!!l!il-l-rllrlllllilrllll-l'll--- SR AR A EE R R e R R R R R R

Levgrltt!'iutlfiltvtlnl L B R B I O I I I I o R -

Bolt, 1/WM-20 x 1 1/4" Hx, Hdv...0... [Shefb] cevnn...
Elatwasher, L0, o L e e
L AT T S O T PR I 10 o SEa e
Bracket (to Cylinder Head).e..eecscosccnrorsesssenenan.

3. 470 - FURL PUMP

Pump, Fuel and Vacwm {incl, Filter)(use with Vacuum
windahiuld Wipﬂr]‘iiillii#vi --------------------- LI I
Fump, Fuel and Vacunm (Carter Model No. M808 SA)(use
g e ) BT B e S L - e e s
Pump, m;ml (incl, Filter){use with Electric Windshield
g e L R e s
Punip, Fuel (Carter Model No. M998 S)(uee Fart No,213139)

213353

213954

213955

214120
212

21lnez

214136
214137

2126
21127

- —
——— iy

—i— ——

209496

213138

213139

e

Ll el VN

ke

=

HFHPpDHEEH

**Also Used On 1951 Models 5

e . ——




i USED PER
GROUP, PART NAME and DESCRIPTION m| PART CAR MODEL
:E MUMBER
. 521| 522|530 (531 | 5232
3. 480 - FUEL FUMF REPAIR KIT
Repair Kit (for use with AC Pump Type 9748)u............| [214Z12]1 | 1
Hepeir Kit (for use with AC Pump Type 9616)s......e.....| (21431311 1
Repair Kit (for use with AC Pump Type 9617)ue...eesr....| [21U315 1| 1 1
Repair Eit (for use with Certer Pump Model MEBOZ SA).caae 213157 | 1 1
Repair Eit (for use with Carter Pump Model M998 S)......| |213156 1 1
3,490 - FUEL PUMP BOWL COVER
NOTE: See Group 3.555 for Comparable Parte on AC Pumps
Type 9616 and 9617.
3,500 ~ FUEL PUMP DIAPHRAGM KIT
Disphragzm Xit (Fuel Side)(for use with AC Pump Type
9616 E—nd 9617} ---------- T L N R R I R R B I ﬂhnﬁ 1 1 1 1 1
3,550 - FUEL TANK TO FUEL PUMP LINE
Tube (84" Roll){incl. Hute)...eeeueveosss A Pt o 214360 1|1]1
3,555 - FUEL FILTER
Element......... e e U a1 118 I P 1 N T B
BOWLoorurawnoeeal 18 1o | used with | cieeveseeseaaee| (214029121 1| 2| L] 12
Gasket.......{ Fuel » .} AC Pump R I SRR el - 1T =T a1 b WL o sth T
Bolb....ovee..| AP | .| Type 9616 | cieeveenee.n..| [21HZ2L 01 2f 12|12
Gaecet, Bolt.. ... | and 9617 ST ke s ee o] | 2143221 SLE| RS 1 118 |81
Eloments.ccasaicveranss Lo l2Ee3 i) 1111
Spring, Element......|Mounted| .. used I =i =L S O O B
2T ¥ T S Sl Pt 8 with Jdol2aakses || 11|11
Gasket, BoWl..seaeuna..| Carb. : Carter .| 243261 1] 1|1]1
Connector, 1f/2%-20 x 1/8" Fipe < Pump .
‘'x 5/16% Inv. Fl, Tube.ciicicevesns Model ..| |202880|1| 1| 1]|1]|1
Nipple, 1/8" Pipe Thd, =x 3/4¥ ME08 SA
Lﬂn-g (Brﬂﬂﬂ}-«-”r.a-1-;-...-....15 Enﬂ. - e e 1 1 1 1 1
Elvow, Street, 1/&" Pipe Thd. x 90 M398 S e 1 1/1({1|1
3,560 - FUEL PUMP LINES
T'lﬂ'!ﬂ. P‘UIIIP tﬂ uﬂr‘h...--- TEIFEIEEERE NN NN TN NI R BN BN I ElhlEE' 1 1 1
Connector, 1/2-20 Hx. x 1/8" Pipe x 5/1€" Inv, FL.

Tube.....,..." 'TERERREENT RN N NN NN B BCEE BN R R B B EGEE‘ED 1- 1 1-
Tube, Pump to Carb, TacOll, ... scecesscsseccesseorcsncsne 2112k 1111
3,68C = CARBURETOR
Gerburetor (Carter Model WGD-0095).. evuuevereeesresnanaa| [21H327 1111
Jet Aesembly, Low Speed (use with WGD-599S)...icereera.a| (214328 2|2]2
Metering Rod, Standard (use with WGD-5995)......eenee...| [21H329 21212
Metering Rod, lst Lean (use with WGD-0698).e.....v......| [2114330 2|22
Metering Rod, 2nd Lean (use with WGD-999S)..............| [214331 222
Repair Kit (for Model WGD-S09S use 209511 plus 214328

and- Elhﬁg}ll!ll!l N T I R T T T W T AT N 1 1 1




: USED PER
GROUP, PART NAME end DESCRIPTIGN rR| PART CAR MODEL
''| Mumeer
i s21| 522|530 (531|532
4,000 - AIR CLEAKER
Cleaner...... v ST ER s T T eeees] |22k25T7 ol RaH !
Bolt, Clampescececcesnns toEs e e 24258 121 1]
Hut, Clamp......eeceueee |CAPDUTELOT| wr-vermscnsnnnan 214259 1 1] 1
ElemEnti‘ IIIIIIIII i-‘.lt‘f-*‘v--'lll‘--i’--i-!!il-.hilyilil Eluzm 1 1 1
5.000 - EXHAUST MANIFOLD
Hanifcld-'t!tlilitltrll B R LR L T R R EIMEHT 1 1 1
amd {Gunter}l'i“t!#lli"-t'-l‘ - !lfill‘ii*!i!lillillii.- 2].1"21"5 1 1 1
Gasket (to Intake Manifold)u...sesesseaeveoeoenesnnssnas] |214121 ; 1 50 1) B
5.CH5 = EXHAUST MUFFLER
Huffleri IIIIIIII lll-'?ii-!llliﬂi!lirli!tfitl-"ll--l!ll--llllqt-i 211‘216 1 1 1
R.070 = TAIL FIFE
e O ey . | ol 1112
Clamp (to Muffler).......... cessasarainrsretevenissneran]  |20D85L 1(1]1
5.075 = TAIL FIFE SUFFOET (AT FRAME "X" MEMB:ZR)
AUpPOT b e B BT, i s e e e A 21kem o o 1 e
Clamp, Tail Pipe to SUpPoTt.........vvvcvinsnvennaneneas.| |21U2B2 1=|1 |2
5.080 - TAIL FIPE REAR SUPPORT
c‘lamp End‘ str&p"ii""!‘".41'.“““!!I."II'IQII'I!IIIl‘l-lt EluEES l 1 1
6. 465 - RADIATOR SPLASHER PANEL (OR AIR DUGT INLET
PANEL)
Penel, Right....... T T I IOl b 1 - K 1 5 1 18 B B ) T S
PE‘nBll L'Eftt'l iiiii l."#!!'l'l"l"lIit!'lill.l.l‘i-‘lllllﬁ-i..- B 213369 1. 1 1 1 l
6.492 - STONE DEPLECTOR FANEL - FRONT
Panel (incl- BEE"IB}I.'IIil’"!l-!l'.'ll-'ll‘i‘! LR R RN N NN N - B 213"7& 1 1 1 1 1.
sealil-ill!-'fl'.t'l"'l-'l-lil‘-.l-.llll"I.-i‘-'{!liil-ﬁii ------ - B 213?22 2 E. 2 E E
7.222 - STEBRTING MOTCR
HOTE: For Hydro=Matic Parts eees Hydre-Matic Parts List,
Sterting Motor (Delco)}(with Folo-Thru Type Drive).......| [213997 Asl
7.2l - STARTING MOTOR BENDIX DRIVE
NOTE: For Hydro-Matic Ferte see Hydre-Matic Parts List.
3endix Drive Complete (Folo~Thru Type Drive)............| [213622 il TR




: USED PER
GROUP, PART MAME ond DESCRIPTIOM R FART CAR MDDEL
L MUMBER
5 21| 522| 530|531| 5312
7.270 - STARTING SWITCH
NOTE: For Starting Switch eee Group 7.350.
7.340 - DISTRIBUTOR VACUWM CHAMBER TUBE
o A e o S, PR i e e Rl 1|11
Elbow (at Carb,) 3/8%-24 x 1;5" ?ipu, h5° x 3/16" Iav,
L L R e v S e Lo ) RN
7.350 - IGNITION SWITCH
&
Switch, Ignition end Starter............ P S AR JBlarzeee | 1) 1] 1|11
Bazell mtch‘&l&iiit FE R R BRI N I R I B B e E SRR - B 213612 1 1 1 1 1
P R e D e S, ... Blaazers| 1 1| 11|12
Cylinder and Key Kit (1nel, (1) Ignitinn lock Cylinder,
(1) Right Front Door Lock Cylinder, (1) Left Front
Door Lock Cylinder and (2) EeFme.u.ceececsscsascasnnns JBl2a33gg| 1] 1/ 1]{1|1
7.355 = IGRITION SWITCH LIGHT
Snchabast s LA o e R e s we o[ B ELFBLY [P L L 1
) (TT LT e AR | T R e e fas v Bl213671 ] 1 1{ 1|11
Blu3:'.hl' 6-5? s c-l 1 G Plt ;;;;;; C IR RN R ] RN R EE RN B 2'311452 1 1 1 1 1
BT B LRUDE OBl s s et st et s e s d e s Co aah a oo 2G| B[ 223670 S 11 EY I T
7.360 - IGNITION CABLES
Cable, No. 1 Gpark Plug,...coverecoccrssnncnnsvsens aans 21389 1111
G&hlﬁ. HD‘ E Epark Plug..--.4 s s dd RSB EBFEEFE RN TR L ﬂjsg 1 1 1
cﬂhlﬂ, Hl:l. E Spﬂrk HT-E.. .......... FTEERETE NN AN - ow o W ﬂ}ggﬁ 1 1 1
uﬂ:blﬂ' HU'. ¥ 5' and E Spﬂl‘k P].‘L‘Ig-....-.- ssssangranERE R W 21 596 3 3 3
GH:blE Eﬂ'titiiibiiinili'!l' lllll e s e & FEE eI LB W BRI A El 31 l 1 1 H
7.400 - GENERATOR
Generator (HO AW, Y cviicasssssencnasasnsmennearsansmsssyB| 213808 | 1] 'TF 1 PASIEL
Screw, Ground Terminal, 1/UY-28 x 5/16" F¥l. H4, 81, Ced.|B|-—---—-] 1| 1| 1|1}1
FOTE: Omnly the following Parts will be serviced for
the ahove Genarator.
7.102 - GENERATOR ARMATURE
Arnature. . it St A SR L & s Blm13gog | 1 1| 1|1|1
7. 420 - GENERATOR BRUSH
BYUEh, e s batiai e o s e e R S o AT Bla13gss | 2f 2| 2| 2| 2
Brush (use with Delco Remy 11::2?17 Generator).. ....|BlooBsEs | 2| 2




: USED PER
GROUP, PART MAME and DESCRIPTION [ PARE CAR MODEL
; NUMBER
5 321 522| 530 | 531 | 532
7.470 -~ GENERATCGR VOLTAGE REGULATOR
Regulator (40 Amp.)....... SR PP e 151 T b T T IR B T B
T7.52h = HOEN RELAY
R'BI'B-FI lllll AR L AR T Y I R RS R R LI SR I LY Elhl?l 1 1 1
T7.527 — HORN BLOWING MECHANISM
ROTE: For Hydra-Matlc Parta see Hydra-Matic Parts Liet,
Hﬂﬂlﬂlliﬂn {in‘:li Bmin—g P]-E't‘a}l-liiiiviill!ll-lii rrrrrrr - B 2135?1]' 1 1
Medallion (incl. Backing PLete).....veeeeesoeons ennen «oo| [21391E 1] 1
GﬂnkEt’ H&d'&lliun-'lllt*i‘irl L N L R R B I O A Y *FAEEF R R B Eljl-rl 1 1 l 1 1
7.540 - HEADLIGHT
Readldght. . ... .o aiverinss with Door | ....... Ellﬂ.?g 2| 2| 2
Body, Headlight...vv.sees., |Mounting Pine| .....ou..... alny 2l2| 2
Door, Right.......000vevv.. Juse with Door] ...... e 213915 3 E1 15 ] o |
Door, Left........cv0enu... |Mounting Pine| ............ 213916 1|(1]1
Screw, Ho. 10=32 x 58" OV, Bl Blev..ccrcrorvesnnnnsc| |omomee 2l2|2
€lip, - Door Mounting. S22 25 0, oo il e i | e 214175 2lz|e2
Screw, Sealed Beam Unit,......... ey T R S 214176 6|66
Headlight........ i e with DooP . | .ivesainas 2143 2|2|2
Body, Headlight,....... .. | Mounting Brackete | ,......... 21 4346 2|2| 2
Door, Right...... o uge with Doar | .,......... 21l3hT 1[1]1
Door, Left.....chuveeiuns Mounting Brackets [ ,........ .| |21k3ks » 1 o 1 ]
Screw, Ne. 10-12 x 5/8&" Ov. Hd, Cr. Rec, e eeennrane] |=mmaue L4k
Speednut. . ... ) i e BN RNEOGRI L R ceee| |21U43Ug AR
Baffle, Door..... R e R s R e .-| |214350 2|zl
7.554 - HEADLIGHT DIMMER SWITCH
switm*‘!l-lih-* R R T Eljﬂ?? 1 1 1
7.560 = PARKING LIGHT
T ey e L less Bulb | \......cc0cene..|Bl213685 | 1] 2|1 )22
LiEht, Lefti, .. ..o is b ard Cehles[ i7 . Iiiaeting .--|Bl213686 | 1| 1{1(1]1
glndidMennting, ;. oL oo ThEL LU ol e S e el csso|Bl20S500 | 4| B| 4|4 | L
washarltrllliiﬂ‘IIlli .t!lll'l!i""-!l'l!'lll.l-ii!ill'll'i.' B EDlSET h u h h‘ h
nawaa‘herl 1!““ E'm""l‘"-l"-!li!#!i LR A R N I N NN N YN TR ] B"’-‘--_- l"" II' 1“ h h
Lockwasher, 1/W Ext. Tooth........... LT e cevees [Blm—— | Wl BN LY
Hutl‘ 1!‘1';"...2{: Hx‘-!!'!illl"fit"!l FEF FEEFS TR LR B N O -B [t ——— h h h h 14
BDﬂFI Right'"'l' '''''''''' 1n51| AR EE RS E N B 213T9 1 1 1 1 1
Body: Left. . . ...t Mounting Stude | vveceeevnsass < |B 21379 1] 11111
7.563 - PARKING LIGHT LENS
Lenﬂ, Right L LR A R B I ) - e PR a R S R ERE e R RS LR N ) B 213537 1 1 1 1 1
L‘E'IIE'I LEft iiiiii &S 2P B EE R R R ER R R R R S S RS P R RN B a3‘658 1 1 1 1 1
Screw, No. 815 x 1/2" F1. Hd. Cr. Rec. Too, (Chrome), |B b==—s- Bl BE{B8|B|8
T P A R sesreiseccsncssnraasrssncnsaas [BRPIZEOL | 2l 2|2 |2 ]2
7.564 = PARKING LIGHT BULB
Bulb (Perking and Directionel) 6-2V, 21/3 C.P,, D.C.....|B 201361 | 2| 2|2 |2 |2

an




i USED PER
GROUP, PART NAME cnd DESCRIPTION r| PART CAR MODEL
| mumeer
: Si'li £22| 5301531 | 532
7.568 - PARKING LIGHT CABLE
Cable (incl, Socket)(W/DS).......cocvceenuernnnnaanaaaaa| B[2L3690| 2| 2| 2] 2] 2
7.570 - TAIL LIGHT
Light, Bighte..csveaunus 1888 BOLID liv e ieravensrrtaresst Bl2LI602 [ 2] XY -2 L2102
Light, Left ccccanaansa- ENALCADLE | ors ek S ST S B 21369a 1 11|11
Fad, Right. .....c...sun.o)topnerter] ...ccovuven AR .| Bl 21369 h | O e B I N [
Pad, Lofti.ccccacacnanss FPANAIS | . ..o i maadnn Blaa3695| 1 1] 1|1|1
7.571 - TAIL LIGHT BODY
Body, Bighte.es.eeuns. inel, it el SSAC e Bl21381 N (<2 by N T L T
Podys Lefh stoassa i Mounting Stude | .....ovvvvennns Bleizeil| 1] 11|11
B e R O  a  a e ettt s 6 h b o aeine ele i B| 213752 gl g/ 8| 8| 8
7.572 - TAIL LIGHT LENS
Lens, Inner, Right...v.e..s incl, S S Blaw3ese| 1 1| 1|1|1
Lens, Inner, Left......... Reflex Button | .....cccuu.s Bl2136oT| 1) 1| 1f1|1
Lens, Cuter, Bighti....covauuns Rade ] SR s o Blorsegg| 1 1f 1|11
Lens, Outer, Left.cicerasesas PLEatLe | it vnn s o nn s Bl2136set 1] 1| 1|1] 1
Baekat, TOng, i il cees et eaa s cilasis cans o aom e saesass sl BICIBRRO 1 2 2| 2|ERH 52
Ecm" “ith Lj!wlnil---tl-iltfiii--nqt-innfn-n-.--' --------- E a}TDl * » * b "
7.574 = TAIL LIGHT BULB
Bulb, 6=8V, 21/3 C.P., D.C. (0ffset Locking Pins)....... Bla2o136r| 2| 2| 2| 2}|.2
7.620 - DIRECTIONAL SIGNAL LIGRT SWITCH
HOTE: For Hydre-Matic Parts see Hydra-Matlc Parte List,
BWitCh (188 LoVer) . ue e csreencoorsnsanssonsnnnenneanas| [|2111T79 1 1 ] b
7.623 = DIRECTIONAL SIGNAL LIGET SWITCH WIRING COVER
FOTE: For Eydra-Matic Parts see Hydra-Metic Parts List.
e R S AR S PR 214177 1
7.6L4 ~ COURTESY (OE MAP) LIGHT SWITCE
ol
s“itﬂh—-tqnnnt---t.t--it----t ---------------------------- BElEET'j 1 1
7.646 - COTRTESY (OR MAP) LIGHT BULB
Bu]'hi 6"5?! E‘ G.P-. siﬂi#---rtl LR T S R L R SR I R LR E E{]265E E E
7.6L8 - COURTESY (OR MAP) LIGHT WIRING HARNESS
Earnenﬂiil-tflt---iiid--ii-tI-I-I_-llitivl-!!t!-ll'irlirfiii- BaEETG l 1

*As Required

7




: USED PER
GROUP, PART NAME and DESCRIPTION R FARY CAR MODEL

¢ | Numser

% 521] 522| 530|531 | 532

7.648 - COURTESY (OR MAP) LIGHT WIRING HARNESS (CONT'D.)

BETTIME R L, v ot oot Sy S (el G bt 20 eneseeal o l21M1.8L 1{1]1
Socket....cons.. e i S e g B g S . Bl2ob3zL| g 2| 2| 2| 2
1 e b R e T A e e R A ...+eave.| B|20O0OBBD| 2 2| 2| 2] 2
Terminzl, Cap Type, 1h-16 Gaugze Wire......coceeveve...| B|200992| % =*=| *| «| *
Terminal, Plug Type, 1U=16 Gauge Wire.................| |201214 | %] =
Terminel, Eyelet Type, No. 10 Hole, 1416 Gauge Wire,,|B|-—=——=| *| *=| | | »
Terminal, Eyelet Type, 10-12 Gauze Wire, ......cocveeves| [====—= ¥l wl»
Terminel, Plug Type, 12 Gauge Wire............... 200996 L
Terminel, Socket Type, 1i-16 Gauge Wire......... e sees c014%58 L
Sleeve, 3/16" I,D, x 1",,..... e i ceesennss| Bl20099T ] % *

Sleeve, 9/6M I.D, x 1" .0.iuerrncens e e ..|Bl200Ggg | *| *| *| *| =
L v G LT o e 8 B, P e S e R e eee-+| |2009%9 w | %) »

Ga—blal L'am'P swit'nh t'u mor sﬂtc’hlliifi RS e RS YRR B Elu-DEE‘ 1 1

7.650 - STOP LIGHT SWITCH

E“itch" llllllllll # F 2 R R Ad FRF R R EE FEEREREE R ERF EEE S - B El}?D} 1. l 1. 1 1
Screw, No. 10=32 x1/U' RA, Hd. 8l......cceceeeveanses Bl--——]| 2| 2| 2| 2] 2
Lockwasher, No. 10 Int, Tooth......ceeevecnecesannnenas Bl ——=——m 2 2| 2| 2|2

7.652 = CIGAR LIGHTER

me iiiiiiiiiiiiii - BE o EE R RS PR R Sy &S S RS F P EE FE R B J 1 1

T A oy e R R R T T L ..“.”.,Bemﬁ& T2l 1] 1] 1

7.657 = CIGAR LIGHTER CABLE (SEAT BACK)

Ga-blel FME (EG“ LDngJIlllilllilll *a S R e FEd e A FE R e oS B 213?55 l 1 1

7.660 - FUEL GAUGE TsNK UNIT CABLE

cahlell-11li!it!-lllll-iril!!!-41-![-!1-!-!1!!1-!l-ll-n-l-l-l-l.l-l--r-rll-p. BEIET}"I 1 l 1 1 1

7.7C0 - CHASSIS WIRING HARKESS

HOTE: TFor Hydrz—~Matic Parts see Hydrze—Mztic Perte List,

Harness..,..... o O, A P e B ey A g« 7 Ble13bzz| 1| 1

L A T T ey g o o gt S S Sl N P S N 5 ZLH41ED 11111
Terminal, Eyelet Type, Ho. 10 Hole, 11}-12 Gauge Hire_- B|==—=—= il BEEE B ] it
Terminel, Eyelet Type, No. 10 Hole, 14 k16 Gmuze Wire

{S'ﬁ'itch I.g]]it-iﬂﬂl ...................... s R s B bt e o - b b = =
Terminal, Eyelet Type, No. 10 Eﬂle. lﬂ—lé Gaure Wire,.|B|--—=-- L LY Lt T (B L
Terminel, Cap Type, 1h-16 GAULE Wilbeeeeeovoessereaees| Bl20OGR2| *| =] =| *| *
Terminal, Plug Type, 14-1( Gange Wire.. cesessneves B|2OLZLU]| #| *| =| *]| =

Grommet {an Deiabil . o in s R o o R Stedtavee SRR 1] Hea ooy B B i iy ) Lt T 6 I

Clip (on No, 1 Bedy Hold Duwn 15} 7Tl 473 ) PRSP B|205359 | 1| 1

8,140 -~ CLUTCH FEDAL

Pedal (use with Ovel Pedal Pad)ue.eveeeeeneanes AP L B R Tt | d S B K 1 1 s

Pedi(Black = 0val) 3 Zf16% x 3 1/8Y, .. c.vevnecncncnreos| 213485 1] 2| L|2]12

8.145 = CLUTCH PEDAL SHAFT

AT, o o T e v abiciaom 6 e tibe ennim s oies 855 cute s i’ B|213633| 1| 1| 1|11

T R i A e Al A e 21 hogl L4y
RBetairer......... o I i R ISR AL Y o L L 21k0g5 ik h
R YR T ) v I e PO AR U e 214096 1|1]1

*As Required

o




: USED PER
GROUP, PART MAME ond DESCRIPTION )l PARE CAR MODEL
' mumeer
; 521| 522 53015321 | 532
8.155 = CLUTCH PEDAL CHOSS SHAFT
Suppartitiir e e e SRl e b e o | o oy il gy 150y Y g ey
Bﬂ‘lt‘ 5;16"-15 I— 5;5“ H:. Hd--c--p-t-tt-- R T T B|=——— 2 2 2 2 E
Lockwasher, 5/16" Ext., Tooth...ucuvensrcrvercnsssnnnass Bl====—| 23 2| 2| 2| 2
Hut, 5{16"-13 T B o R e e e S e - iR 1 -] P (Rt
Bracket (to Frame),,..... NTEME e s T B e (R e e L] SX0
Bearing and Flate..... e, b A et e a1 [Py L Pl B 5 1 B
7 A L e S e L TR B|213kog| 2| 2| 2| 2| 2
Retalner: . onice. s iy eIt s Daasee st e = LR IEE OS] 208 1S | seY L iyt 1.
LB T e A L s S U KT Eta y b 1 T 1 e
Glavis Pin ., o ioainl o N 8 b e s o ankg 2l 2| 22| 2
Cotter Pin, 332" De....cc..... e L R gt s —————| 2l 2] 2l2]| 2
Spring, Take=Up ok s i . e mauaeica s S e R 207267 1| 1]l 111|1
12,005 = REAR AXLE HOUSING
Hﬂuaingl"iill‘.i"¢+fi'ib¢i & @ ok ad B F E RS S R RS R A AR S B a}?ﬁT 1 1 1 ]— l
12,230 - REAR SPRING (OR AXLE) BUMFER
BUJH.PBI' (Hﬁight- 3 1!Enjpna.¢.-:l-4ijtgttt.---.l-llt;lt-nqlt B 213.!.59 E E E E E
13,014 - FRONT SUSFENSION UFFER ARM
AT e et o ST PO after Serial K530-1379,] **°* 21k2g97 2zl 2
1 3/ Longe-uecuunnnnns ... |2al113 Lk
13,016 ~ FRONT SUSPENSION UFFER ARM FIVOT - INNER
Pivot {7 3/ Genp), ISR TEEEL " e i 21112 2|2| 2
Bolt, 1/2"-20 x 2" Hx, Hd,.... S, i cm—— AR R:
Lockwasber, 1/2" Medev..ovunn. after Seriall ...... vo| |wmemm— CH RIS I
Repair Eit (7 3/4* Pivot)....... K530-1379, L........ 214311 zlat2
Conelsts of: K531=5637,
1 - 24112 Fivot E532-11389
2 - 214113 Bushing
2 = 201101 Sesl ]
13.C18 - FRONT SUSFENSION LOWER ARM
Arm (after Serizl E530-1379, E531-5637, E532-11389)..... 21li2gs 2| 2/|:2:
13.200 = FRONT SWAY ELIMINATOR BAR
Betelner. ... ..s i e Da i e el e ... |B|1P13132 | 2| 2|l 2]|2]|2
14,106 - STEERING COLUMN JACKET
Jacket (incl. Bearing)(Frime)............ S T sieasees |B|2132 8 1 4 % 1 1 o
14,120 - STEERIFG GEAR SUFPORT (AT INSTRUMENT BOARD)
Glamp, Lower (Prime): ol o .. vaiint crens ssineed TPt b B F-o By o A B i B B oy A
Shim (around Jacket).....veeeeneeanns TR 4 AR R Bl213575 | 1] 1] 111|1
Bolt, 5/16"-18 x 1 1/8" Hx. Hd....,,.. to cerae|Bl=——=-=| 2| 2l 2}2]|2
Lockwasher, 516" Ext. Tooth........ .. | SuppoTtf ..... Blma=a= | 2/ 2] 2|22
Supourt Assenbly, Steering Coluan to Dash).......iv.v.. LBl213576 | 1f 1|1 (1|1
Ingultor, Ignition Switch (on Steering Column to Dash
suppurt'}li--t----i-----i IIIIIII -Em R R EE R EE R R R S 3213536 1. 1. 1 1 1
Support, Steering Column to S5lde Panel........osesesesss |B[2L3577 | 1] 2|1 (1|1
Bolt, Bf16%=18 3 1 - 1AB0 B mHa ol e ne e s sirateie on Blemm—== | 11|11 |11

9




: USED PER
GROUP, PART MAME and DESCRIPTION R PART CAR MODEL
'l NumBer
: 531| 522 530|531 | 532
14,120 - STEERING GSAR SUFPORT (AT INSTRUMENT BOARD) 3,
(GONT!D. ) \
Dockwasher, 516" Ext., To0bh. ... veeesneencnscoancnsnns Ble—me=—| 1| 2] 1|1]1
natﬂaﬂhﬂr. 5;‘16“ Sm............................. ------------ B ----- 1 1 1 1 1
H."lt:l 5,{15“_13 HI—-----rt---- FET SRR R R R R RS BREE R B e 1 1 1 I- 1
14,122 - STEERING GEAR JAGKET COVER
CovaryLower [ Prime ) s sl e inssanesnse st it B| 213578 5 By | 1
15,064 - FRONT BRAKE TUBE
Clip (Tee to Right Front Brake Tube)(Push=In Type)....| |208519| 2| 2| 2| 2] 2
Clip (Tee to Right Front Brake Tube)(Bolt=On Type)....| |212848| 2| 2| 2| 2| 2
15,070 - REAE BRAKE TUBE (MASTER CYLINDER TG REaR HOSE)
Clip (to Frame)(Push=In TyPe)e .. cveveveveceose s eeeees| |208519) 3| 3| 3| 3| 3
Clip (to Frame)(BoltmOn T¥De)ee...eeeeeessnsenennanses| |212848| 2| 2] 2] 2] 2
Bolt, 5/16%-12 x 5/8" Hx, Hd, Tap........ e ey -———| 2] 2| 2|2]|2
15 076 = HEAR AXL.E BRAKE TJBZ TEE
3 1 R R S e At e e St L i AR SR [ ol oyt kol O T R I
15.078 - REAR AXLE BRAKE TUBE (AXLE TEE TO WHEEL
CYLINDER)
Tube, Right (incl, Nuts)(17.04" Lons).e.eeeeeevseseroonnn 206381 | 1| 1
Tube, Left (incl, Nute)(36 1/2" Long)e....evvvrreennn...| |206382| 1| 1
Tube, Right (incl, Nuts)(1l.13" Long).e-vveeeeaswasesess| (213256 1| 1|21 (1
'I"I.Ih&, Lﬂft' (inc]" Huta]{hE-EEH I'Dng}-tlli LE R E R ERERENENEN NN ] 21325?. 1 1 1 1 1
Glip""“*'*-ff'lri-ttt- FEE R R RE SR By EEe A R R EEREE e EIEEGD b - * . s
15,102 - BRAKE FEDAL, AND ARM
NOTE: For Hydra-Maztlc Parts sse Hydra=Hatic Parts List,
Paﬂ' (mblﬂng}ltuoll-l-l-lit-rt-.-.-.;.-.-‘.;...q.i..i fe s Eee an a8 EG}"EjE 1 1
T AT B i e R R e L Lol 122345 | 1| 11|22
15.236 - HAWD BRAKE CABLE - REAR
Gable, sueisnns nbsisrsnnaosnannhanica @i, .. R 213232 | 1| 1|1|1]1
Guide (Wire Type)........ chisina b oin eleel e ha oo sne dananae st [ l21323 101 215001 [RRR kD (T2
15,026 - WHEEL HUB CAP
Gapys AWIEITET g DR S SR O cesessrensnnnneeses|B2LITH5 | M| | W | 4| Y
Cap (use with Spare Wheel Carrier).i.......eceevvesanenan.|4]213527 | 1 1
Ri‘ﬂ!t ...... L R L R N N N N T R EEE R mngT 25 25 25 25 r25
16,028 - WHEEL TRIM RING AND COVER
Cover and Disc (One Piece)...... o A g serevevenes |[BI2LITSE | *| *| = | * | *
4

*As Required




: USED PER
GROUP, PART NAME and DESCRIFTION rR| FPART CAR MODEL
1| Numeer
; s5321| 522| 530 |531] 532
16,030 - SPARE TIRE HOLD DOWN CLAMP
Glﬂm-P and mlt-q....-..---.'..-..----t---t'---ii-i‘t-illi 211’!255 1 1 1
16,052 - SPARE WEEEL CAERIER TIRE COVER
cnv&r? Tﬂp {Ghrumﬂ}...... FEr s sE aEE s E T - E O EE eSS e w .-l- ﬂ}?ln 1 1
SPEEB!'..,....._.....,.,._.,,,_,... ------------- LI L I La}ﬁes h h'
Screw, No, 10-32 x 3/8" R4, H4, OF. BeCownonvonsnenne.|A|-=2omm 4k
Nut, Ho. 10=3o Hx. ool L . kT R P | on— |
Cover, Side (incl, Bracket)......eecesssassmansans conceof AM2LIBH] 1| 1
16,054 - SPARE WHEEL CARRIER SUFPORT
Eiqﬁpﬂft ---------------------- I EE R R R R RN '3'21353-1" 1 1
Bolt, 3f8"- oly % 11/16" Hx, Hd,.... L e [ J | [— 3| 3
Lﬂm&shﬁr j;‘g" Ext Tﬁﬂth. - FI'MG - L L—'——-’-— 3 3
Nut, 3/8%-2U Hx, Lty..o....... «+s+ |Crossmember) ..... Almmm—em 3| 3
Bar {Ri.ght to Left Bumper support}... ................... Al213538 | 1| 1
Hing Pa* Sgaavirrdrransn et opradane ey ie S e sy tapsanvar L213539 1 1
Bolt, 7/16M-14 x1 3;’5" Haiomd e to | cceeee JY 3l 3
Loclkwasher, /G e e e Sumpart [ Tt Al-mmeanl 3| 3
Fut, 7/16"-1% Ex, Lt, S1,....... ER TR e TR P PRttt L L W
16,056 - SPARE WHEEL CARRIER
Carrier (incl, Helease, Stop and Studa).....,...........|A[2035%0 | 1| 1
Fin Hinga s, o yral e e Al2isla | 1| 1
Gutter Pin 1.:..5. ma—..--r-.i.-r.t.-"ll;.l...qtlt'-t-tti li‘-'-""'-'-' 1 1
Spring, Stop...... i AT LR R B e by Alarslz | 1 1
cﬂttﬁr ?1:1. 3’;32" mﬂ' ------- TR R T E R T RN - . A" Iy E E
Bumper (Bubber)(on Stop Eook). ... .. e T i e i Alzoo6r7 | 1| 1
Spring, Releaee Lever.....eeversnnscnnans ek iaeasnerene s | AIZESBTELE 1]
Hut, Whosl Mounting.....vcnvsecnoennss SRR A A 3 AR B 41203119 a E
Bumpar (in Stons Deflector and Bnd;i"} ....... R A .t A |200627
16.058 - SPARE WHEEL CARRIER SUPPORT BRACEKET (ON DECK
LID)
Bracket (incl, Latch and Buupei'a} ........... L R et .|A EI.}E:'-\‘E 1|1
Gaalrat, ), IR o i b DORGR T LT s ..|al213sul | 1] 2
Screw, No. 1T+-m > 1M Rd. ‘HA, (BVETap. .. ..., Aleeaeea 1| 1
natvﬂ'ﬂhﬂri 1! EE A EERE R B AR SRR T T R e A ------ 1 1
Spacer (Wool)...... 0 cc. .o i ol ay L o e ...|Al2L3RU5 | 2| 2
Bﬂlt 1’;}4“ ED:E"M Hﬁ- Blv--t-t-iitiv---q --------- - A ______ 2 E
Lockwasher, 1/UM Ext, Tooth............. i AR | | () SR 2| 2
Hut' lflmﬂzﬁh s ssEA BB pE R sEBERFR RS Se s s EE sR s g Al 2 2
Spring, Latch Pull-Back............. SR RS 8 = B
16,060 - SPARE WHEEL CARRIER LOCK AND KEYS
Lﬂﬂkﬂndgﬂyﬂ llllllllllllll LN B ] LC A N ‘IIII'I-IIII;II-AE‘I3551 1 1
11




: USED PER
GROUP, PART NAME and DESCRIPTION | PARE CAR MODEL
¢ | mumeer .
- 51| 522|530 |31 [ 522
17.000 - FRAME
Frame (less No. 2 CToSBMEmDET) e e vereereaeeennns eeesess| 13098 1 1] 1] 1] 1
Frame (less No, 2 Croasmember)(af ter Serial X530-1379,
4 T T o b A e = e 214339 1 K b B e
17.010 = FRAME CROSSMEMBERS
Cro ssmember, Mo, 1 (after Serial E530-1379, 3.5_31-5531',
KE}E‘ll}SgJ ----- - R S = FEEF S rrr S AR R AR g a Elh‘?}l‘ﬂ 1 1 1
17.020 - FRONT SHOCK ABSOREER SUPPORT
Support {after Serial K530-1379, K531-5637, E532=11389), 212'4-51 21 2] 2
18,000 - FEONT FENDER
T RRar R e e e o e «esesl Bl213230: | <2 10001 | A
Fender, Left...c.cvve s wie's aian a s wiule . ale sessssssenaran-nss B[213233] 1] 1] 1(1| 1
18,002 - FRONT FENDER MOULDING
Moulding, Inmer, Righte.s«-- IO [ o (e seinsa Bl213236| 1 1| 1| 1|1
Mouldinz, Ioner, Lefteecececvracaas Chrome b*="*""**"" -« Bl 213235 1| 1] 1( 1|1
Mouldi ng, Outer, Right......c.... C [ eeencnns se.-+ B12132381 1 1/ 1(1]|1
Monlding, Outer, Lefte.ecececcews | | aceuveorss sess| B EI}EET DY P Bl (500 bt G 150 5
Screw, No. 1410 x 3/4% Washer Hd......... SieTe ate i e aa s Bloo7hila: s £l &1 %]
A Epeadnutcfiml-tpl R R RSSO E T EE SRR F R E R s AR e BE R B EG 795 * * " " »
Anti-Squesk, Fender Moulding (5 1/2" Long).se.ievuenn... Bl213239 | 4 W 4| u| Y
Anti-Squeak, Fender Moulding (1" Square)................|B|201806| 2| 2| 2| 2| 2
18,004 = FRONT FENDER NAME FLATE
Plate, Name, "Virginien".........ciiiiivnivenenennanaas|A|205634| 2] 2
Platﬂ. HEIIIE* HK&iBEI‘".,..—.—-.;-tii-----.o.o.-;..-..;..... B 213525 2 E e 2
Plate“ HENE. "Kaiﬂﬂrﬂ (Gﬂld]l"l'lllliillii!itt---.li'ii.ti El 1 E
Platal‘ Hamei “iBLHE“tl!II-I-II--I'llittllqttr:l-'ilﬁ'iilgij E 2136{1‘] E E
Platﬁ, H&NE, "Hanhattﬂnﬂh..—--n-u-.-p......-........... B 21&539 E E
Plﬁtﬁ, HEII]B.. "B‘.l"agun" {G“Dla}-.1.-----1-.-..-.-4-4'4-lil-it- 21 1 3 2
clip (Elubﬂﬂ}illli!i'!l-!l-'ltivll'lll"""i"lIII-illillli EDT115 > * * * »
12,100 - HOOD
Hoo @ BCRR e ) Chatiie il Sl bl Sl et S e eeeo| |21b303 ) 1| 21212
e S T B P D T e e N Lo SRR o 214262 2l2]2
Brac‘kﬂt' Eﬁod Emper'lllIll-ll-ii----iiil.li'llli‘-lb-F'tli EIL}EEB‘ 2 E 2
18,110 - HOOD ORMAMENT
Ornsment Complete (G01d)eussesvseceececenneannnecnescess| [2LULHL 1
Ornament Complete (CHTome)..........evecsracenceenneenaa| [213011 1 I B S
b R Y T A e L SR e 213912 BIS51l5
anmfamﬂr# Eot- 1-0 EIt"! Tuut'llhiiv--i FEErER R AR RS B | |t 5 5 5
H‘th. Hup 1(::_2].'.-. Hx- sl L T Y T IR Emw E R # B ey 5 5 5
Bﬂd\ﬁri Gmﬂmwt,.-.............,,. -------- R FE R R R R R B 2132]4'1 1 1
Bﬂuﬂ, urmnt'ii'l‘tiiit!tt --------------- . R R W R OEE R B 2132”‘2 1 1
Bolt, 1/W-20 x 3/U% Ra, HMi. Cr, Ree.... | to |...... ———| 2| 2
Lockwasher, 1/4" Ext, Tooth........... e Hood s s o |m—— 2| 2
Bolt with L/W (Base to Body)..........o.e.bous.: censans| (2132431 1] 1

*As Required




: USED PER
GROUP, PART MAME and DESCRIPTIOM B L CAR MODEL
!'E i 521| 532] 530 [531 | 532
5
18,110 - HOOD ORMAMEKT (CONT'D,)
Ring, Ornament (Black Flaatic)....ccicerrerecaceanannnss Al217515| 1 1
Wing, Ornament (Clear Plastic)......cecececeoncecsenens . Blaizaih| 1] 1
Fin, Ornament (Clear Plastic)e.ccveeeeeecceensens Ll Bl21z2ks | 1] 1
Screw, No, W4=UB0 x 7/16" R4, Hd. Cr, Rec... | to |.... B|--———-]| 1| 1
Loclkwagher, No, Y Exte Toobtheeeeeevaenasss | Wing [....| B|-=~=== 1l 1
Hosa, Ornement (Black Flagstic).... . ieeveesaseasonnassacnn Al213516] 1] 1
18,130 - HOOD MEDALLION AWD MOULDING
Medallion and Base (ChTOME) .. cevecsorescsancasnnssnnnns Bl213ele| 1] 1 11
Medallion and Baoe [Gola)e. . ceseresrecnrpacnnnvanpeyeess EE 1
Heﬂ.ﬂlliﬂn EPlaat—c}- .......... R R R R R AR R R R R R N B 2132 T 1 1 1 1 1
Clip (T-Shaped)(l 3/4" Long)e.veeerrorranas Medallion|| Bl21324g | 1 1| 1|11
QLips(3 LIUM Long) . vaas raasich snns s bose dasme to Blarighs| 1 1| 1|11
Scraw, Ho. E-20 x 1,"14" Pan Hd, Cr, Hee, Tap Basa Bl-==—— 1] 1{ 1|1} 1
Bﬂﬂﬂl (Ghruma}-ll-l-l-ll-l-f'ilf EE R R EFEEF T e e RS AR S - B 'El}EILE 1 1 1 1
Screw, No. 10-24 x 716" Rd, Hd. Cr, Rec.. Base Bleee===| 3 3] 3| 3| 3
Lockwasher, FHo. 10 Ext. Tooth.......eeeu.. | to Hood[ .|B|—————=| 3| 3| 3| 3| 3
H-u‘“-lﬂriﬂ-gl HQU’G.- {Ghroma}-lliil-liii (NN BN L N IR B 2'13‘25{} 1 1 1 1— 1
Sﬂrewirltllltt-rtlltniii BE R EREEE RS F e e E e &S LB L ] :E 21 251 E 6 5 6 6
Epﬁﬂdnu'b. BE 4 EE F RS R R g PRty Ay d Ay o R E e RS e e - - B Eﬂ 795 E 6 6 6 6
Mtiﬂﬂq\lﬂﬂku Mc“lﬂing!lll AF P EF R FPERRET FR A A RS AR B 213252 1 1 1 1 1
18,147 - HOOD LOCK LATCH SUPPORT PLATE
Plﬂ-tﬂ-q.*-.---. ------ T E L R R I E T E N EE S E TR N Y B 213253 1 l 1 1 1
18.1572 - HOOD LOCE SAFETY CATCH :
Cat{:h.............................‘.”-......................4....-” BE]-}EE‘ILL 11 1 1 1- 1
18,200 - HOQD HIKGES
Hingﬂ, m@tﬁ‘h'i-‘lﬁidif-‘I’I‘l-!-!.l-lﬂlI‘-I"!!-“—!"*.“* Ba}'l'T 1 1 l 1 1
Hinpe T af d s i e e D e e s mnm e mw | ELALT: 1] 1{1(1}1
Spring, Hood HiBme. e o i il v v s aatewnana sana s/ B|2032BRC1 2] 2] 2 ] 2052
15,100 - INSTRUMENT PANEL CLUSTER
Bozel (Instruments).....ecececsceccsncccss R e RS B P I 1|1]1
Tal (MiYea): . b osooasioesmama i bl e 1R F F-a B0 . y 8 P 60
Dial (Kile)...... Srarh S s R e vl | 21950 5 108 B I L
19,110 - INSTRUMENTS (DASH UNIT)
GB‘%B! Fual lllllll R EE R RS e E B B &S & - R S E - LN - w Elhlal 1 1 1
Gange, 011 Pressure,.......eeeeoee- R ey e ..| |29z 111
ABMO VET. 25 Sahim b m ool G e SRl Nl R R e Elhlga 11 1)L
Gauze, Water Temperature..c.cevivccsocevesssasansenes eoo| (21M19 11|11
Speedometer Head (Mile®)....ee.eevessvecassascnscns eeees| |21l195 | L
Speedometer Head (Kilo).....icesessessensnsscnasracanasaas 214196 p IS s Ll
20,000 - SHOCE ABSORBER - FRONT
Shock Absorber (Stamped T35L73)..ceeeescresnesessnsesess |[B|2LIOLL | 2| 2|2 |2 |2
Shock Absorber (after Serisl K530-1533, K531-6022,
EE‘}}lETG&}iiid-ilii-l-l.-lIiiplii-iiddt!tlllllllillll"ll" 211@3‘; EIE E

_ J,J
2 £




: USED PER
GROUP, PART MAME und DESCRIPTION r| FART CAR MODEL
JE MUMBER
5 £21) 5232 530 |531 | 532
20,004 - SHOCK ABSORBER TO FRONT SPRING SEAT CUSHION
Hetalner, 916" I.Di.eecuuuennncses after Seriall .....| |201118 2| 2| 2
B R e s b .. ] K530-1533, | .....| |alagé 2| 2| 2
Bolt, 3/8"-24 x 3;"4" Hx. Hcl.,..._ XEFL~6022, [ sases| |==~=== 2l 2| 2
Lockmt, 3/8"-2U Hx,, ceevess | E532-12766 | .....| |202257 2l 2f 2
20,010 - SHOCK ABSCORBER - REAR
Shock Absorber (stamped 735174 .. verreirnnnnssnnans .. Bl213612| 2| 2| 2| 2| 2
Shock Absorber (after Serial K530-1379, K531=5640,
Eb3Ra1d 303 ), s SResea el o S Bt AT Tt S 214295 2| 2| 2
20,115 - REAR LICENSE PLATE RBRACKET
Bracket (use with Spare Wheel Carrier)......... cessessss| Al213588] 1| 1
Screw, No. 10-32 x 7/16* Rd. Hd. Cr, Rec.. tor |..| Al=——-—]| 2 2
Flatwasher, NHo. 10 S5m...vecinnnns e almim T eitie o Whael |..| A| === g 2
Lockwasher, No. 10 Ext. Tooth............ . | Carrier|..| Al === == 2 2
Huti Hﬂ+ 1':}-32 HI. ------------------ - FME . -& — — E E
Bracket, License Flate Hub Gap {uaa with Spare Wheel
carrier} IIIIIII R R RS PR e R R RS R TP R RS RS lﬁrEl}ﬁ’E 1- 1
Serew with L/W............ to Licenss [........ ...| Al205589| 24 2
Hut, Mo, B8-72 Hx.......... Flote Brackeat [ ...ceveeens Al —— e g 2
20,119 - REAR LICENSE FLATE MOUNTING PARTS
Screw, No. 1410 x 1/2% Rd, Hd. Cr, Bec. Tap............ Blee-—1| 2| 2| 2| 2] 2
Speadnut, .5yl o £ AT R . D R e | -] £ T (el e 2|l 2| 2
20.200 -~ FRONT BUMFER BiR
Ba'r"!l'llf!'l'll"'l'l‘lliiil‘li-#itiiiitiitttll‘i"-rrl‘r-!lirtill EEI-EEEE 1 1 1 1 1-
Bolt, 7/16"-14 x 3 1/4% Ov, Ed, (to Inner Swpport)....|Bl21362g| 2 2| 2| 2| 2
Bolt, 7/16%-14 x 1 3/4% Ov, Ed, (to Outer Support)....|B|2cs6uo| W 4| 4| L L
Pl%f"'l!!lil..-li-lll Gar"’ mt eqﬂpped L L R R O B R BN N BElEE’EE u
speadl"utll'*ifi*iﬁiii wit'h B‘mper htlngﬂ- sy s prFrRirarErYRY BE]-EDE li
Bri&ge llllllllllll BEF S B PSR R R FF RS R SRR e NG g B 21363D 1 1 1- 1 1
Bolt, T/16"-14 x 1 1/2" Hx, Hdevvvvussrnnaes | t0 | o Bl———| & 2| 2] 2| 2
Flatwesher, 15/32" I,D, x 15/16" 0,D, x 1/8"] Brace[ .| Bl201b71| 2 2| 2| 2| 2
Bolt, 7/1EY-1 x 3 1/4 0v, Hdeeurron. to Bumper | - [ B|2L38RS| g 2| 2] 2| 2
Flatwasher, 15,(32“ D TR U ) [ttt s e
ool R SR corsecrntenas Support | ++-| B|20LW71l g 2| 2| 2f 2
Lockrut, ‘fjl-ﬁ“-lli ..... NaSup e T ... Bl2ogsTk| g 2| 2| 2| 2
20.2C8 - FRONT BUMFER SUFPORT
511‘{11}:}1‘1;, Inner-riiu--o--a4i---4.t ''''' LN R A A A BRI I B ﬂ}EBl l 1 1. 1 1
Brace, Front Bumper BaAr......cecscevecvesvecsosscnscanns Bl2a13632| 2 2| 2] 2| 2
Insulator, Imner and Cuter Support......cccesssvaresanss.s B|20BR05 B B B| 5] 5
20.250 - BEAR BUMPER BiR _ . :
B'&r (Hmept Utilitj‘}' ----- R EE R R FEF R R R EE s EE o R RN lejeju 1 1 1- 1- l
Bar ((Utility On)y)...o. . coeidiliiesecs. . ol e R Bl213635| 1 1 1|1
Bolt, 7/16%-1k x 3 1/k* ov. Hd, :
{m:e-t L B AN il e SRR ] g 0 | Bl21362a| d 2| 2| 2| 2
‘Bolt, 7;’16"-1h x 11/2" Rd, H4., S ‘m“t
(UbA11ty Omly).. . ......... crdeneae PEGEY Jias ket btoyagzel g 2l 2] 2
-"“\__ ]_]-|-
\ g




: USED PER
GROUP, PART NAME and DESCRIPTION R, o RARE CAR MODEL
L NUMBER
5 521| 522| 530|531 522
20,250 - RELR BUMPER BAR (CONT'D,)
Bolt, 7/1€M=-14 x 1 1/2" Rd, Hd, (to Outer Support)....|B|213636| W 4| L 4|l L
Bridge (except Utility).. RN B SO e [ [ I (g ] Pk e T B T B
Bolt, 7/16%-14 x 1 1}2" T, ST 55 B to ;] [———— 2 2 2|22
Flatuasher. Ez’sdﬂ I.D. :-.15,.’16'1 0.D, xlfs" Bumper [ | B|201471| 2 2| 2] 2| 2
Bolt, 7/16"-14 x 3 1/U¥ Ov, Hd,...... o e Bl21362g | 2 2| 2| 2| 2
Flatwasher, 15;;2** I,D. x 15/16" 0.D, AT
LI e T kel B T S e\ 3ecort [+ B|oLM2| 2 2] 2fzfe
Locknut, 7/16"-1Y Hx,....... vessverreee [ PROTY | LplooesTh| gRaluefalee
20.252 = REAR BUMFER SUFFORT
1 e e 151 PP A S TN e T DN S e eeao|B|213638| 1] 1| 11|11
Support, Outer, Blght ..veeieencnassas 5213653 o} 0 T i o 15
Support, Outer, Left.,...coevuee. P e s e 10 (L 1] 1/ 1|11
Extensicn, Resr Bumper Support (use with Spare Wheel
C&rriel“}q.-;-n LR R N N ] ® R RE R RS R R R T R AR ERE .& 21}533 2 2
Bolt, 1/2%-20 x 1 3f8" Hx, Bd....ccvusesnsas R ves| Alm=-=—| E| b
ftire e O LI o i e R s e e R ceees.|A[203575 | 2| 2
Spacer, 1/2" Thick..v.eevenas S R T e P veses|A]213E36 | 2| 2
Flatwasher, 9/16"........... L e oA | RSS2 E E
Lockwasher, 1/2" Int, Tooth......evvecea.. B N Ry
Locknut, 1/8"-20 HX..o.vvvvreeneess R A P R R Al-=—-=| §| 5
Ineulator {Inner SUPPOrt)esc.crcsovnsassnonmesnnsean ..eo|Bl20BR0L | 1] 1| 1|11
Insulator (Outer Support)......... - R R Bleossos | 2| 2|l 2|22
20,260 - BUMPEE GUARDS, CAPS AND WINGS - FRONT
Cap, Bridge, Bighteuv.e.veuas PR T et eia s sinlaie alanis ate s |8 |21 B 15367 1
Oep, Bridge; Tedtoc, ot seaee cmiae e ialitrs e cosn siniomns B (21362 141 1
Bolt, 7/16"-1U x UM Rd, Hd. Cerriage........ cecesnesne|Blm—ra= 2|2 2
Speelnnt, Nl . s ewes e e s | B2 86U 2|2 2
Flatwasher, 15/32% I1,D. x 15/16" 0.D, x 1/8"........ ..|Bleoiiml 2| 2 32
Locknut, 7/16%-1% Hx...... e R L B ZC8sTE 2|2 2
Wimg, B R e L e ol B 2L S B 1|1 1
Wing, Lefte..e.oe... forsanseocarisorsntinearnssncnroness|B[2L36Y5 11 1
20,265 - BUMPER GUAEDS AND CAPS = REAR
Cap, Bridge, Right.....c..oben. except leeveies veees-s.| B|2136UE 141 X
Cap, Bridee, Left.......... U 8 B T [ R R A B|21 3647 1 17Y 1
Bolt, 7/16M-14 x L Rd. HA. nmiage ........... A B |-———— 2| 2 21
Speednut, . L AR Lo ant R e e A e veees |B|2136U3 2|2 2
Flatwasher, 15/32" 1D, x 15_!1&“ 0.D. x AP B [201k71 2|2 2
Locknut, T/L6M=IL Hx, [ i o iwe o cvcens eeseses |B[2085TH 2|2 2
G'P‘pl Uutﬂr Eight'- "'"viv!i--lll—-i liril:.i"i-.'\.it!i#lliiltii"ii‘.f B 2136}‘1'3 1 1 1 1 1 :
Cap, Outer, Laft.. ..ol ionl ey N o o Lt B, BEI%HSI&B B N i 1 1 £
Bolt, 7/16%-14 x 1 1/2" Ov. Hi¥: .. .. b Blookzs | W W| 4|44
Bolt, 7/16M=1}4 x 1 1j2M Rd, T e 08 i Lt ) R ABl213636 | M| M| 4 |4 |Y
nter
Spacer........ o[ ases B |20857 U oL Lub
Locknut, 7/16V-18 Hx..........0e0n.. A R Bl2og57h | | uf ulu{y
Bolt, 7/16M14 x 3/ Rd. Hd.........5eenns. Bloogm6 | 4| 4| L 4k
Flatwesher, 15/32" 1.D, x 15/16" 0.D, xlfa'" =0 Bloonliyy | 4| 4| Wk |k
Locknut, 7/16M=1Y Hx.......... SIS Bumper g loogs7h | 4| 4| L |4 |L
Flate, Name, "Traveler" (Utility only] ...... aeoe » SRR PN GE T LT el 1)1
Speednut......... e T P PR Py g 1 TR I gy s L1 51
15

e TR
ol e s



H USED PER
GROUP, PART NAME and DESCRIPTION CH e CAR MODEL
L. MUMBER
. 521| 522|530 [531 [ 532
20,300 - TOOLS
Tool Kit (incl. Jack, Wheel Wrench and License Mounting
Parts)(Utility Only o tmmireaai o hat et e e B| 213802 1] 1 1|1
Jack (incl, Baee)....... R e e B Sl |- 1 B T s | E W o

16




5 BODY STYLES
: PART % § E |8
GROUP; PART NAME and DESCRIPTION i 1= =
|E NN BER MODELS E E 5 E
5 1 a 5 T
30,034 - BODY VENTILATING AIE DUCT
Outlet, Air Duct, Rear (Flexible).........e.......|B |213045| A1 2lz2|a|2
Cable (inel, XKnob) Vent. Control, Right.....0vee.. |B | 213279 211 1/1(1]1
Grommet, Right Cable........... seressss-ensessnnsa |B | 212373 411 1j1{1)1
Clip, Right Cable (on CoWl Panel).......ee--.er...|B | 212079 A1 2l2l2]2
Clip, Cable,....... AR b b R it e S Y B0 a1 2l2|2|2
30,040 = BEAR QUARTER PANELS (FRIME)
Panel, Right........ a1bosge| 530,1,2| 1
Panel, Left,,..... 21kog7 | 530,1,2| 1
Panel, Blohto it s L e ies R sy oy DR 214088 | 531,532 1
Fanal ;. Let b o i e e i o A DT 214089 | 531,532 1
Panel, Deck Opening Side, RLZht. vovveevroocvannnss 21lgg2 | 530,1,21 1 (1|1
Panel, Deck Opening 3Slde, Left.....oeevencessecsss 214093 | 530,1,2{ 1|11
Panel, Deck Openlng Upper, Juter,......ecevvcencns 213432 | 521,522| 1|1
RHeinforcement, Quarter Fillar Upper, Right........ 213935 All 1 1
Heinforcement, Quarter Pillar Upper, Left......... 213936 411 1 1
Extension, Quarter Psnel Lower Rear, Right........|B | 213180 All 1]11(1 1
Extension, Quarter Psnel Lower Rear, Left....... -« |B | 213181 All 11111
30,048 - REAR STONE DEFLECTOE FANELS (PRIME)
Deflector, Bightu...overnennnens [ o0 oy .- A | 213529 521,F22| 1|1 1
Deflector, Lefbesouuusesaoncrae ) gpong ypeey boe- B | 213530| 521,522| 111 1
Welt (%o Body)is.cevereescerscse | pappier ... |A 213571 | 521,522| 2| 2 2
Seal (Bumper to Deflector)...... ..-|AJ213610| 521,522| 2| 2 2
Bolt, 1/W¥-20 x 1/2" R4, H4, Or. Rec, to A|-————-|5521,522| 2| 2 2
Lockwagher, 1/U% Int, Ext, Tooth .... Quarter | |& [-———| 52l,52| 2|2 2
Lﬂm&ﬂher. lfll'“ HE&Q---.-."--- TR Pﬂnﬂl A _____ -~ E'EllﬁEE E E E
Nat, 1/U%-20 Hx,....... A|-——--a| B21,522| 2| 2 2
e T et e L R ) } A |205680| Ha1,522| 8| 8 g
Speednut, ....uocesprissevervscssan | BOOF [eessas [& | 20T093| H21,522| 8| B 8
Bolt, 1fW4-20 x 3/UM Carriage.... to R G 521,522 | 4| U4 4
Flatwasher, 5/16" Med,.....cvev.. | Tre | ....|A|-—-—=| 821,522 4| L 4
Lockwasher, 1/4% Ext. Tooth......7) Well ceee |A |=——==| 521,522 k| % L
H‘th-, 1,'”.4'“_2‘:’ Hxﬂli!r!!—lt-i ra e e E’“PPQrt' oti---ﬁ- iy Lo 521!522 h u u
Brﬂﬂkﬁt (t‘ﬁ Bumpﬂr Bar}qt----v-t--tr--to-tltirttt - A' 213532 EE]-IEEE E E E
Bolt, 1/W-20 x 3/U" Carriege... o evr |A |-—-—| 521,522]| 2|2 2
Flatwasher, 5/16" Med, ccovvvnsan Stine ces |A|-———=| B2L,522| 2|2 2
Lockwasher, 1/U" Ext, Tooth.....) pefiector [ --- |4 |———=| 5&.522| 2|2 2
But, L/UM-C0HE e e e eee |A |-=——-=| B21,522| 2|2 2
EPE.GEI‘ (to B'I-'I-IHPEI' BE:}-- AR B EER A BN TR SR P A P AP RN A |-=——- 5211522 2 2 2
D‘E‘flﬁ‘ﬂtﬂrl Reﬂr stﬂﬁﬂngg.--.-t--------------t'tvtt B 213132 A1l 1 1 1
Deflector, Rear St00E. evereeresssannssenssssssesss |[B (213183 | 521,522 1
531,532 1
Seal, Rear Stone Deflector (53 1/2" Long).s....... |B |[213184| A1l |1 |1 |1 |1
Seel, Rear Stone Deflector ExteneioN......ceersea. [B 213397 All 2122 |2
Flate, Deflector EXtension.e...eecesssssssssssiess |B |213386 Al 2122 |2
Screw, No, 10-12 x 1/2" Pan Hd, Cr. Rec. Tap.... [B [-=—=-= All 6|66 |6

17




BODY STYLES

i g8 2|y
GROUP, PART NAME and DESCRIPTION K| (RARY S s BlElE S
| numeer E E B =
5 1 4 5 7
30.050 - BODY SHELLS (FRIME)
Shal i s daae o (ipel, ]| secrerererarenecaes B|213185| s21 |1
BRelE:oub o vasiak chtaa o Nooxa | Seserersscaseranas . |B | 23186 522 1
shﬂll --------- LI I '] and L R R E . B 21.3190 521 1
3]1911 ----------- - A oEow l‘I mck b' LR L R R R B B B 213191 522 1
1YY B e L 0 ve | T4 [eceseeseancane .eee. |B |217193| 522 1
EhBll- iiiii - - - - L L R e e Ey B 213195 522 1
<117 T PO L e B R T B D oG B |e13198| 521 |1
ShaTas | ot .o roeot N rde R 5] B | 213199 he2 |1
Sher' 1l W il e, R R S R A B |2132C Kl 1
Sha1 1% o Tnah R S AR DGl s [ venis vioiaisn eicteim a'slh s ue| BALELHEE 522 1
SHell.. .. uieeees B L6 B b bt | e e i s 213206 | Haz 1
T p A Bl S | PRI LR et S L SR S B 213208 | o2 1
1) T R T R el > it e A 21L20 531 ).
b1
T e L el S e 21 b0k | 5300532 1
IO L gt Sl S O ol i 21ka205 531 1
- T LA e R £ Y Dock [crecrrrererecirenne 21k206 532 1
Shelde 20 e TSN o Lid | seeecrecnecnas it 214207 531 1
1YY B e S S ] e (e SRt el 1o | s32 1
LS LR S Ty | SeRa e e R aakaog | 531 |1
1T & R R [ R e 21k210 | 530,532( 1
Bhel:l. o e oo T R On o e T 21k211 531 1
Shell...... PP Dagl (**++tecersasasssana 21212 | 532 1
Bhell:s b sl o T4l | vesrsnmsaicneeans eﬂma 531 1
Shell..... watslonleiate B | O e s e e 21k 532 1
. o
30.054 - COWL (OR) BODY FRONT END (PRIME)
GUWI Gmplete-.#I‘-l-'l‘il"ll‘l-ilIlllllFllflIl'lillll- 21 Ell A]_l 1 l 1 1
Fanel, Windshield Header......veesronssassonranens 214344 | Al 15AR 1002
30,056 - ROCKER PANELS (PRIME)
Plug, Rocker Panel Filler Button........ e S o 213213 | all 2122 |2
30,058 - REAR FLOOE PAN AND LOWER DECK PANEL
Pan, Rear FLooTr (Prime),....ceescescescoacannseesss B [2130L A1l 1 (1 1
Panf Roar«F1oor i{Prime ) s ive s ons sanpanrserses snne 212666 | ALl 1
Cover, Spare Pire Well........oevesnrnsrensrrnnens 213%5 521,522 [ 1 |1 1
Gﬂ"?ﬂr. spa-r& Tire Tﬂﬂlllftdifriavtlilrll'-l!ll'-llill"‘l'i 214‘]?9 531:'!1!2 1 1
Gﬂ?ﬂrl ﬂ'ﬂﬂrﬁ Tirﬂ ‘Hﬂlllta R FEEY IR R FE R Ay A aEE W 21266? 522 1
GQ?EI’, SPE.I"E T'j.l"ﬂ wﬂll."'i-lll-'l-llilli-n-l-r-qtl-tl'l-..- ﬂl‘{lga 531l53e 1
Bolt, 1/29~13 x 1 1/2Y Hr. Hliveesouicsnntainsss 214ogh | 530,1,2 |1 |1 |1
Bing {incl, Bolt) Tire Cover Lift..eceiecussscnana 21logs | 530,1,2 |1 |1 |1
Lockwasher, 5/16" Ext. Toothees.sessssssssscsnns | |==—=-u 530,1,2| 1 [1 |1
Flatwasher, 5/16" Med, (BReinforcing)e...eeesssss | |==—=- -153%,1,2|1 |1 |1
sﬂa]—! {:ﬂ?ar]"'liqj'i-gﬁiiliiil;iilijillil‘lihllil 'E' Elﬁa}u M—l 1 1 1 1
30,062 - DECK LID AND WEATHERSTRIP
Lid (less Handle and Lock)(Prime).....ecseceresss ...B |213215 | 521,522 (1 |1 1
Lid (leas Handle and Lock)(Prime)eseueeeceeeasnses 213930 | 530,1,2 |1 |1
18




% BODY STYLES
J glgl2ld
GROUP, PART NAME ond DESCRIPTION 2 PART MODELS w|wl|5 =
'E NUMBER S|l &l & 2
- L] -
5 1| a| 5|7
30,062 - DECK LID AND WRATHERSTRIP (CONT'D,)
Shim, Weatherstrip Upper Cornerfee..-sssssssas=es«|B | 213522 All 21 2 2
Fork, Upper Lid Stabilizer, Right...e.vecesccneens 214305| 531,532 1
Fork, Upper Lid Stabilizer, Leftis....eeceveessses 214306| 531,532 1
Screw, Mo, 10=32 x.1/2" Hx, HEduveu.vvassnnsansas| |=====- 531,532 L
Lockwasher, No, 10 Ext, Toothees.vseenccscccnsan| |====== 531,532 L
Weatherstrip, Deck Opening (162" LODZ)ee eeuescanns 214376 531 1
Weatherstrip, Lower Lid, Bottom (48" Long)........ 214377 531 1
Weatherstrip, Upper Lid Lower, Cormer............. 2111-3?3 31 2
L I L O e it i 214379 531 1
Ratainar et e e e s s e a Pan 214380| 531 i
Screw, No. 815 x 3/8" Rd., Hd, Or, Rec. Tap,....| [|=-—=—-- 531 4
Bracket, Upper Lid Stabilizer, Right.............. 21l331 531 1
Bracket, Upper Lid Stabllizer, Left.u...ueeseeson. 214382 531 1
1y K TSN, B R e R e R i 2143g3| 57 2
Lockwasher, 5/16" Int. Ext. Tooth...veeersessss| [====== 531 2
Hot, 5/16M-18 HX....cooeepancnconrannsansrismnne| |=——=—= 531 2
s T L LT T SN 21 h3gh 531 4
Washor, Retalngl.ic isesasessnssiosansssancnnsanas Z14385| 573 2
Locator, SpringWashel......oceessssrsssnssssssasns 214386 53 2
30.064 - DECK LID HINGES AND FROP
Binze; Bight st e om0 0L Lt 213931| 530,1,2| 1|1
Hinga,  Left apualbletics o oo s oo ol el 713932 | 530,1,2| 1|1
Bolt, 1/41-20 x 3/4¥ Hx, Hd........ AR ------|530,1,2| 6|6
Lockwasher, 1/W% Int, Ext. Toothie.....ceven.... ~==-==| 530,1,2| 6|6
Fla twesher; -1 /40 Nadts Tl n T Lol i ~-=-== | 530,1,2| 6| 6
Spring, Hinge...... Y e T R L K T R T S 213933 530,1,2¢ 2| 2
Hollex,  Deck Lideaudan: @ .S . bii it s v adeas s 214097 | 530,1,2| 1 |1
Screw, No, 10-24 x 516" R4, Hd. Cr. Rec........ ~—-aw| 530,1,2| 2| 2
Lockwasher, No. 10 Ext, Tooth,.....veeeenacncnne -———-1530,1,2| 2|2
Nut, 5/16%=2% Sq. (Hinge t0 Lid)e..ieeeecneeaens 213061 A1l L
Folt ((PropictorBody) i o e et es i 213060 521,522 | 1 |1 1
Support, Upper Idd, Blaht, oo il . oo .. |B |23kl | a1l 1
Bupport, Upper Lid, Leff. .. .toici. ol sl B 213445 | ANl 1
Bpring, Uppel Lid Suppolte.:.icecersronicascnssons B. | 213442 A11 2
Fivot, Upper Lid Support Spring..........eeeeeeeess B |213W43| A 2
30,068 - DECK LID HANDLE
NOTE: Handles as lieted do not include Lock Cyl.
Handle Complete,....ccssenunsssasinmsssnsssisnssnns B (213218 | B21,K22( 1 |1 1
53,532 1 |1 1
Scerew, 1/W-20 x 1/2" Rd, Hd, Cr, ReCuseeesesnes |B [====m- pe1,522| 3| 3 3
531,532| 3|3 3
Lockwasher, 1f/4¥ Int, Ext, Toothe...evevevennses [B |=====x RAL,5221 313 3
531,532| 3|3 3
Handle Complete (601d)es..vescrccucsracanseasssaas| [21M1HO| 530 |1
Medellion, Deck Lid Hendle,...seesessesassessssass [B |[213219 [ A1 1|1 1
Glip, Hetaindne. . .. o0, o o o L s edeansdlB 213220 | ALY 22| .|2
Screw, No. &-18 x 3/8" Rd, Hd, Cr, ReCiu....ss. [B |======| A1l |2 2. 2

19




BODY STYLES

5
E a8 | = | W
GROUP, PART MNAME and DESCRIPTION R PART MODELS E ﬁ E E
¢ | Numeer g E E 3
5 1| a| 5|7
30,068 - DZICK LID HAWDLE (CONT'D,)

Spaedma e e aR e B | 208706 A1l 2|2 2
Gasket, Deck Lid Handle................ o B e ..|B|213221] A1 ] [ | 1
Lock Cylinder and Eey.,.... AP A Lkl e S P B | 212705 A1l i e | 1

Springwasher....,.,... P I R I ianr .|B|213801| 411 | 1|1 7!

Flatwasher, T7/16" Hy....... B e T s AR B|--——- A1l 11 1

P T B LA L b L B s | B|-——-- A1 1f1 1
Lock Cylinder and Key Kit (incl. Cylinders and

Keys for Deck Lid and Glove Box).............. ..|B| 21312 Al 1{1 1
Lock Cylinder and Key Kit (incl, Cylinders and

Keye for Deck Lid and Glove BoxX)......... e B | 213393 M1 1
Escutcheon, Lock Cylinder......oveeeeeeceeeceennes B | 213222 (521,522 | 1|1 1

531,532 | 1|1 1
Eecutcheon, Lock Cylinder (Gold)......eeveeveseees 2143l 530 | 1
Retalner, Lock Cylinder........ceeeeveencncccnnnnan B | 213223 411 1|1 1
30,0702 - LICENSE LIGHT
License Light Complets.......eeouvvee.nn. ( 1|4 |213550(521,522 | 1|1 1

Bolt, 1/4"-20 x 3/8" Tr, HA, Cr. Rec.. | .4, A|————— Fo1,he2 | 2| 2 2

Lockwasher, 1/4" Int, Tooth........... with ||&[-————|[521,522 | 2| 2 2

Fuob, 1/H-20 Bx Tk, - i, sl < spare YA [===—- g21,522 | 2| 2 2
Clip, Cable (on Left Stone Deflector)... |wheel Al20p3E9 (521,622 | 2| 2 2
Clip, Cable (on Crossmember and License Carrier

Plate Bracket)......... A e A | 205693 (521,522 | 3| 3 3
Bl b O Y s AROEE, O e e L J|a |201600(521,522 | 1]1 1
Lieanee Tdghb . o . iii i ivirratimncnrasanaanesas]B | 21320017417 i 1

Screw, No, 10-12 x 3/8" Pan Ed. Cr, Rec, Taep....|B |--—--- A1l 2|2 2
Ilanu"l‘-ltl“'lii'ltil lllllll FEREREREFEEEE EF R AT PSR R R B 21325 A1-1- 1 1 1
otk e Ll e i i e e s amninn s s se s un e | D |- 21I226]|S5ALY IS 1
nnar-o-ltito -------------------------------- = B 21322? Ml 1 1 1

Screw, No. 5—32 x1fa" Fil. Hi. 81, Tap e |B |———-- a1 2|2 2
%bl& mﬂrmat S FaE e R s R PR R S EE RS B 213225 Ml 1 1 1

Washer (Rubber).............. A i PR e Bla3mph| m1 |11 1
Shield, License Light Cable (Rubber).......ceevvues B | 213919 A1 11§11
30,074 - DECK LID LATCH AND STRIEER
Latch, Dotk Lidev.u.cvuerenesoeri A A B (213033 411 1{1 1

Bolt, 1/M%-20 x 5/8" R4, b2 T R PR T [k T 3|3 3

Lockwasher, B L S e B|l-——--| a11 | 3|3 3
Epacar' Latch-lli-—llili-vl T RN T N R I RS L] E 212236 M..l 1 1 1
D T A T T P e P, A e B |e13229 All 1|1 3

Bolt, 1/4¥-20 x 3/uM Ea.. Hd. Gr ROGT e o ard sians B |oamee A1 2|2 2

Lockwasher, 1/4" Int, Ext. Tooth..........c..... ) R Aa11 |22 2
ghim; -Bexikery’ . oiil St T R ceee- B l21z230] M1 | ¢ | *
Support, Lid Lock Striker......... ek . |A |209601 |521,622 | 1|1 1

Bolt, 1/4%-20 x 5/8" R4, Ha. Or, | “°° e

TR 0 T L R SPEB el (0 7Y EERSES 521,522 | 2|2 2

Lockwasher, 1/4" Ext, Tooth.... TXi6F | J|A|e-—--|p21,522 | 2| 2 2

*As Required




5 BODY STYLES
E glg|d |«
GROUP, PART NAME and DESCRIPTION R EARY e [ B “ |5 S
': NUMBER E =& |2
L) o o
5 1 4 5|7
30.076 - DECE LID NAME PLATE
Flate,: Neme: Ml mart o e e av e = menonno | el sra L b 1] AL 1
53,532 | 1|1 1
Flate, Feme, "Eaiser" (G01d)........cceceeeveen. - 71l 530 |1
Clip (Tubular).......... R e ror. cntiaah .| leoTias| M1 | 3|3 3
30.086 - REAR BELT MOULDING
FOTE: ¥Following parts used with Roof Cover,
Moulding, Bight............ e o T oo oohn 212665 [522,530 | 1
L B3 S S S BB e o B e o S DS 00 A0 G A 000hGH00G 212966 |522,530 | 1
Fﬂuteﬂer‘........,. ------ P T I i---oottI--rB 213nh6 522?530 EE
Fastener (inel, Stud)......... O O T AR s e 202600 |522,530 | 2
Lockwasher, No, 10 Int. Ext, TEathi e it S | e 522,530 | 2
Hut H’O. 1{)'-'32 Hxi llllllllllllll trrrtpppmranenns | |TTTETT 522P53D 2
Cap, Belt Moulding, Right.. ........... ety 212967 |522,530 | 1
Cap,  Belt Monlding Blinf by e i Tl 212968 522,530 | 1
Screw, Fo, 6-18 x 1/2" Ov. Hd, Cr, Rec, Tap.....| |--——--—- 522,530 | 2
HOTE: TFollowlngz parts used less Roof Cover,
ATAP b b et RO, et bt e o e e e 21lasl| 532 |1
MonlGing; e fE i s e b AR AT R I T alss| 532 |1
Moulding, Bight.......... A B G A R P e S 211156 532 1
Honld i ne e ] a5y | 532 1
b B e i oo B o B e O e (L Y F AR TR R eihisg| 532 | WL
Faaterart (Ao Es Ty o) SsEREEE B 2159 | 532 |12 110
Faatenar-(inel s Stnd )i i fre ale t ns Lo 2111 60 532 2
oL R o S B 0 D T S S P 1 27065| H3I2 |12 L2
c@‘washar? sr Freafaemie TR TEYEREERY R R e F i e, L ED?DEE 532 12 E
Hutl-ii‘f iiiiii Fa S EBE s R BTEREas e s R e | |50 532 12 E .-:
30,087 - ROOF MOULDING (USE WITH ROOF COVER) 4
Mowlding, Hoof Drein Trough, Bight........eeeeeee.. 212969 522,530 | 1
Moulding, BRoof Drain Trough, Left........ e Tt e 212970 522,530 | 1
Extension, Boof Drain Trough Moulding, Right...... 212971 522,530 | 1
Extensgion, Eoof Irain Trough Moulding, Teft....... 212972 (522,530 | 1
Screw, No, 6-18 x 3/8" R4, Fd, Cr, Rec. Tap.....| |=-=——-- 522,530 | 6
70,0901 - DOOR AFND QUARTER PANEL BELT MOULDING
Mouldins (incl. Weatherstrip) Front Door, Right... |[B |213579 [522,530 | 1 1
532 | 1 1
Moulding (incl, Weatherstrip) Front Door, Left,... |B |213580 (522,530 | 1 1
BEoRES 1
Moulding (incl, Weatherstrip) Front Door, Right... |B |2173581 [522,532 1 1
Moulding (incl, Weatherstrip) Front Door, Left.... |B |213582 [522,532 1 1
Moulding (incl, Weatherstrip) Rear Door, Right.... |B |213583 |522,530 | 1 1
532

*As Required
21




BODY STYLES

5 . . .
GROUP, PART NAME and DESCRIPTION . AR al8 g 5
E MODELS & o 1
| | NUMBER G| o ‘E‘ E
E had = (=]
5 1] a| 5|7
30,0901 - DOCR AND QUARTER PANEL BELT MOULDING
(CONT'D, )
Houlding (incl, Weatherstrip) Rear Door, Left..... |B |213584| 522,530 1 1
532 |1 1
Retainer, Door Belt Moulding. seveveevessoncoresess B | 213585 | 522,530 t 2lk|e
532 2|42
Screw, No. 8-32 x 1fW" R4, Hd. Cr. ReC.......... B [-=----| 522,530 11: 2| k|2
532 2|k|2
Lockwasher, No. 8 Ext, Tooth.......... ey L B |-—--—|522,5%0| 4|2 |4 |2
532 | kla|k|2
Glin e Rear oo Bel tilonTdln s e e o S e B |213586| 522,530| 2 2
32 | 2 2
Moulding (incl, Weatherstrip) Quarter Panel
W ow R L e e B | 213589 | 522,532 1
Moulding {:I.n.cl. Weatherstrip) Quarter Panal
W T O R T OB by e tare ey s oY e Tl s B 213590 | 522,532 1
Moulding (incl, Weatherstrip) Quarter Panel
CEETERT EENE TR 4 em o aon a0t ane e e 60 o daGaAREae | 1) [HELEEETE Fe2 1
Moulding (incl, Waatharntrip} Quarter Panel
A O R L0 F e e e e e e e o oral ol tn P e ersiessnsss |B|12L3HI2 H22 1
Screw, No, 6-18 x 1/4" Pan Hd., S1, 'I'Em. (Chrome) |B |----— | 522,532| [LO L0
Clip, Quarter Panel Window Moulding...............|B |213586| 522,532 2 2
30,0911 - RUB RAIL MOULDIXNG
Moulding, Quarter Panel, Hight...... sesessesnsnoas B |213593 | 521,531 | 1 1
Moulding, Quarter Fanel, Left......cceceveees..... |B 213594 | 521,531 | 1 1
Moulding, Quarter Panel,.......eoeeeeeees SRt B |213595 | 521,531 2
Moulding, Quarter Panel Extension, Eight.......... B 213596 | 522,530 | 1 |1 |1 (1
532 |[1]|1]1 |1
Moulding, Quarter Fanel Extenalon, Left,.......... B |213597 | 522,530 | 1 |1 |1 |1
532 10211
30.0912 - REAR QUARTER CROWN MOULDING
Moulding (incl. Studs) Rear Quarter....... o 214161 | 530,1,2| 2|2 |2
s o b aonhe L e ek e ; 201387 | 530,1,2 | 4[4 | &
Lockwasher, FNo, 10 Int, Ext. Tnot-h. ............. =====~|530,1,2| B |B |8
it HO Tt 0= 2L X e A T e e i Sy -—~— | 530,1,2| B |8 |8
Gasket,........ A R & P R e e o ta AT e 214162 | 530,1,2| 2|2 |2
30.0915 - REVEAL MOULDING
Clip (Joint), Windshield Moulding, Center,........ 207649 | M1 S5 B
30,101 - FRONT DOOR GARNISH MOULDING AND
WEATHERSTRIP
Weatherstrip (incl, Clip) Upper, Inner, Right..... |B 21314-51 A1 1 1
Weatherstrip (incl, Clip) Upper, Inner, Left......|[B |213480| A1l 1 T
Weatherstrip (incl, Clip) Verticsl, Inner......... |B |213469 | A1l 2 2
Weatherstrip (incl., Clip) Lower, Inner,.......... . IB |213471 A1l 2 2
cliP ------------- R AR R e R R B R R EE S AR E s LI B 2131'6‘1. ﬂl * -
Weatherstrip (incl, Clip) Upper, Inner, Right..... [B [213475| A1l 1 1
Weatheratrip (incl. Clip) Upper, Inner, Left...... |[B |21347L| a1l 1 1

*As Required
22




GROUP, PART NAME and DESCRIPTION

VMimo— 1 m A

PART

BODY STYLES

g8l |y
NUMBER MODELS E :"—i g E
1 4 5 |7
30.101 - FRONT DOOR GARNISH MOULDING AND
WEATHERSTRIP (CONT'D, )
Weatherstrip (incl, Clip) Vertical, Inner......... B | 213U469 All 2 2
Weatherstrip (incl. Clip) Lower, Inner............|B |2L3473 All 2 2
clip llllll R R R AR R R AT R LU R BE R U B T A 3 2131"'67 Ml - -
30.102 - FRONT DOORS (FPRIME)
Weathersesl, Front Door Opening (160" Long)....... Bew3sdl a1y | 2 2
Weatherseal, Front Door Qpening (169" Long)....... B | 213456 All 2 2
30.106 - FHONT DOOR LOCK REMOTE CONTEOL AND
HANDIES
Handle, Remote Conbrol, . i .l liclsielaiaiens sirssiasieses 212256 531 2lz2|2
Escutcheon, Hsndle (mack’}ilnjz" High).. Elﬁhsg 53 2l2|e
Escutcheon, Handle (Black)(13/16" High}..... 214300 531 2lz2]|z2
30.108 - FRONT DOOR HINGES
Cover, Upper Hinge, Right (Prime)................. B | 213926 A1l L F T fat e
Cover, Upper Hinge, Left (Prime).........ceevee-- . |B | 213927 A1 | 1f1|1(1
Cover, Lower Hinge, Right (Prime)................ LB |213geg| A1 | 1]1|1{1
Cover, Lower Hinge, Left (Prime)........occvveeenns Bloizgeg| A1l | 1111
Screw, No, 6-32 x 3/8" Ov, Hi, Cr, Rec, Tap.,...|B |-=—=-- A11 SRIRTIRE b
30.11L - FRONT DOOR HANDLES AND LOCKS
Lock Cylinder and Key, Right,..... ki TSy HE S .-..|B|213389| A1l |1|1|1|1
Loclk Cylinder and Key, Left......... e Lo, L e ..|B|213390] A1l | 11|11
Lock Cylinder and Key Kit (incl, Door Lack
Cylinders, Ignition Lock Cylinder end Keys).....|B [213388| A11 |1]1|1 |1
30,119 - REAR DOOR AND QUARTER PANEL WINDOW
GARNISH MOULDING AND WEATHERSTRIP
Weatherstrip (incl. Clip) Door Upper Inmer, Right. |B | 213477 A1l 1 1
Weatherstrip (incl, Clip) Door Upper Imner, Left., |B |213476] A11 |1 1
Weatherstrip (inel, Clip) Door Vertical, Imner....|B | 213469 A1l 2 2
Weatherstrip (incl, Clip) Door Lower, Inmer.......|B |213468| a1l | 2 2
c'lip L I I I B R R A B 2131‘57 ﬂl - .
Weatheratrip (incl. E-"Lip} Quarter Panel Claes
TJPPE: IHII.BI'. Rightiliil;i-llil‘.il‘i - R RS B 21'31['33 ﬂl 1
Weatherstrip (inecl, Clip) Quarter Panel Glass
Upper Inner, Left............. e M B |p13ks2| a1 1
Westherstrip (incl. Clip) Quarter Panel Glass
Upper Inner, Righte......... R e L B |21zk79| aAn 1
Weatherstrip (inecl, Clip) Quarter Panel Glass
Toper Tnner, (Taft, v o ots « s e ot b ot et B |213478| AL 1
Weatherstrip (incl. Clip) Quarter Panel Glass *
Vertical, Inner........ s e Ty S ST oot B |o1346g| M1 2 2

*As Required

23




-

BODY STYLES

: PART 58| E|8
GROUP, PART MAME ond DESCRIPTIOM R MODELS - s 5 :
| | NUMBER 5|5|8 |3
E - 4 - (3
5 1 4 5 7
30,119 - BE4R DOCR AND QUARTER PANEL WINDOW
GARNISH MOULIING AND WEATHERSTRIP
(coNT!D, )
Weatherstrip (incl, Clip) Quarter Panel Glaes
o T o e S i e B (23470 A 2
Weatherstrip (incl, Clip) Qna.rter I‘anel Glass
LU‘HET Inﬂﬂr.,.,................qq.--¢ lllllll aaw B 21314?2 ul 2
clip*-l- iiiiiiiiiiiiii RN IR N A N R B ) B Eljugf ﬂl * *
30,120 - ERARE DOOES (PRIME)
Weatherseal, Reer Door Opening (155" Long)........ 213k55 | a1 |2 2
30,124 - BREAR IDCR LOCK REMOTE CONTRCLS
Hanale, BeNo o 0on o) ihaie: oo ain te s ol st s sreie 212256 H3L 2122
Eecutcheon, Handle (Black)(17/32" High)ee.vvveeons 213489 531 | 2|22
Escutcheon, Handle (Black)(13/16" High)..e.vvew... 214300 531 2|2 |2
30,201 - DOCR, VENTILATOR AFD QUARTER PANEL
WINDOW GLASS
Glaee, Front Door (B=Z=EFe€)..c-vecacccccas ST 213880 A1l 2 2
Glass, Front Door (E-Z-Iye)ee...ceveecn-s 213881 | A1l 2 2
Glass, Rear Door (E-Z-Eye)........ s e 213883 A1 2 2
Glass, Front Door Ventilator (E-Z-Eye)e....veceeee. Z13BB2 A1l 2laz|2 |2
Glaee, Bear Door Ventilator (E~Z-Eye)e......cesees 213884 | a1 |2 2
Glaes, Querter Panel Window (E-Z-Eye)...... 213885 All 2
Gless, Querter Fenel Window (E-Z-Eye)........c...ss 213887 All 2
Glass, Quarter Panel Window, Rear (E-Z-Eye)....... 213886 | All 2
30,202 = FROET DOOR GLASS CHANNEL
Weatherstrip, Lower Channel (17.62" Long)....... 5 212805 | a1l |2 2
30.206 — FRONT IOCR VENTILATCR, FRAME AND GLASS
Ventilstor Complete, Bight......... NN 21bo22 | 530,1,2 | 1 |1 |1
Ventilator Complete, Left,......... i 21k023 | 530,1,2| 1 |1 |1
Frome and Glass, Right,.....eee.e.. 214oz8 | B30,1,2 1 (1|1
Freme and Glass, Left............ = 21boeg | 530,1,2 (1 |1 |1
Frame end Glass, Right (E-Z-Eye)... e 21ko30 | 530,1,2| 1 |1 |1
Frame and Glass, Left (E-Z-Eye),...< Chrome >..... Elh{l}l 530,1,2| 1|1 |1
H&n&lﬂ‘ cﬂﬂplatﬂ. Eight.l|.-il'l|iti- LI 21 32 535.1-2 1 1 l
Handle Complete, Left......... S St ja 530,1,2 |1 |1 |1
HandleeRis s e e e 211403 530,1,2 |1 |1 |1
Handle, Left......... e L AROERGEE o e e 214035 | 530,1,2| 1 |1 |1
BubEady CHandliesta s o ngi S 21ko36 | 530,1,2| 2 |2 |2
30, 208 - FRONT DOOE WINDOW REGULATCR
Glip, Begulator to Channel,.e....ceocececcnesss 2A39U6 | A1 | % |*[* |*
Hﬂndlﬂ. Rﬂgulatﬂrgq|....--.‘---#4--!-!!!!--!--4----!-'-#- 21]4'299 53‘1 2 2 2
H&ﬂhﬁr. H&ndlﬂ {Fi'bre}...... ------- FEFsEBASFRE NS ahlj‘E ﬂl 2 E E 2
Escutcheon, Handle (Black)(17/32" High)ecveeeuen.. 213489 | H31 |2 |22

*As Required




5 BODY STYLES
E AEEE
GROUP, PART NAME ond DESCRIPTION 7 RART R T ] T [ S E
¢ | Numser § E E 3
& 1l a| 517
30,208 - FRONT DOCR WINDOW REGULATOR (CONT'D,)
Escutcheon, Eandle (Black){13/16" High)........... 214300 531 2|22
30.210 = EEAR TOOR AND QUARTEE FANEL WINDOW GLASS
CHANKEL
Weatheretrip, Chamnel (25" Long)....cceeceuncnnaas 212807 A11 2 2
Weetherstrip, Channel (20.13" LoDZ)e...cescosessss 212808 A1 2
Weathersirip, Channel (2U4.30" LoDg)eeeecveeeeacass 212809 | K21,522 2
30.216 - REAR DOOR VENTILATOR, FRAME AND GLASS
Ventilator Complete, Bight.......... [ 1-...| [|2ko3g} 530,532] 1 1
Ventilator Complete, Left........... ... | (22H0o40| 530,532 1 1
Freme end Glass, Right........... ....| |2alokst 5305321 1 1
Frame snd Glass, Left....cevuanecess ST 2140k6 | 530,532 1 1
Frame and Glass, Right (E-Z-Eye).... 21boh7 | 530,532 1 1
Freme and Glass, Left (E-Z-Eye).....< Chrome %.... ellbokg| 530,532| 1 1
Handle Complete, Elght.......c.c.... S 21liolg | 530,5321 1 1
Handle Complete, Left....covueenaee. ABAE 214050 | 530,532| 1 1
Handle, Right...... p i s SR e = 2151 | 530,532 1 1
T e iU da G aR 0 b R eH 008 B RO EORG g e1los2 | 530,532 1 1
Button, Ventilator HEaa T { JREEE 21ko36 | 530,532| 2 2
30,218 - REAR DOOE AND QUARTER FANEL WINIOW
REGULATOR
Clip, Hegulator t0 Channel,.........eeeeceeeesecess 2139#6 AT TR Rl | e iR e
H.E.ItlﬂlE. Rﬂgf-ﬂ-at-ﬂr- ----- LRI T B ] R R e e RS Ra s El 299 531 E E E
Wagher, Hendle (Fibre)............. RPCASS R R O e : 211135 A1l elala |2
Escutcheon, Handle (Black)(17/32" Eigh)........... a K3l ealE2iite
Escutcheon, Handle (Black)(13/16" High)......ou... 214300 531 2|22
30,301 - WINDSHIELD GLASS
Glaﬂﬂ ................. PR R E R E EE R TR R L B 313652 ﬂl 1 1 l 1
Glﬂﬂﬂ (E-E-I.?E ?1512) ---------- S s RE g E RS B 213‘14'23 A1 1 1 1 1
Glaﬂ‘ (E-E-EFE Sh-ﬂdﬂﬂ.}...... LN I RN B AN N B N LI O R R ) B Eljlia ﬂrl 1 1 l 1
30, 302 - WINDSHIELD WEATFERSTRIP
TR T A o A e R s e et Sretaie st BN EROR All 1L Ak sl il
30, 304 - WINDSHIELD GARNISE MOULDING
Moulding, Upper, Bight (Prime)e....eeeee. L B |213654 | 521,522 |1 |1 (1 |1
531,532 1 |1 |1 |1
Moulding, UppeF, Left (Frime)e...cveeecececsssccss B (213655 | 521,522 |1 |1 |1 |1
531,532 |1 |1 |1 |1
Moulding, Upper, Bight (Chrome).e...iesecescsssess 2163 | 530 |1
Moulding, Upper, Left (Chrome).........ccessesaans alneh | 530 |1
Moulding, Lower (Chrome)........ e s 208362 520 |1
30, U02 = INSTRUMENT BOARD
Board, Lower, Bight (Frime)........eece-.- veesee.. |B |P13686 | 521,522 |1 |1 |1 |1
531,532 |1 |1 (1 |1

*As Required




BODY STYLES

5 = \ 1 3
: ElE|g|4
GROUP, PART NAME ond DESCRIFTION R L MODELS s e R s
! | Numeer S|5|18|5
5 1] a| 57
30, 402 - INSTRUMENT BOARD (COKT'D.)
Liah WG, S0 (B bcao oot 0sn0n000060550008 B |213657 | 521,522 1|1 |1 |1
531,532 1|11 |1
Board, Lower, Right (Chrome).........ceecuue- ..-..|B |213658| 522,530 1 |11 |1
Board, Lower, Left (Chrome)......e.eeeeeeneeen..-.|B 203659 | 522,630 1 (1|1 |1
30, 404 -~ INSTRUMENT BOARD GLOVE COMPARTMENT
BO X GLOVe i S e e s S B G RN Ao B | 213660 A1l 111 |2
Screw with LfW.......u..... to seeese....|B 213661 M1 | 2|2]|2]2
E‘P‘ringﬂ-ﬂ‘.shﬂrlaﬁlra.ab-b.n--a.- Euppnrt EPE B e A B EOEG}:. ﬂl E E E E
Nut, Ho. 10=-32 HX. e.vveeees csssss-ss. |B 213662 AL 2l2(2]|2
PE.H.'B]., GlWE an. F.I-'Dnt' [Priﬁlﬁ}it-- LU BN BN R R B 213663 521'522 1 1 1 1
531,532 1 (1|11
Panel, Glove Box, Front (Chrome).........oe.c.. .... |B |213664 | 522,530| 1 |1 ({1 |1
Suppnrt, Glﬂ‘i'ﬂ Buqu--l-ltlil-lliii'fﬁ ------------ B 213655 ﬂl 1 1 1 1
Screw, 1/WM-20 x 5/8" Rd, Hd., Cr. ReC....eevee.s B |-——-—- Al | 2|2(2 |2
Lockwasher, 1/W' Int. Ext, Tooth.......cecceuees B|--—-—| A1) [2|2]|2]2
Hut'f 1’”"‘“"2‘-} Hx-!#ii---lri-l-l-l- -------------------- B —— T E j.ll E E E E
e T R i aon b oe 060 0060 060G A0me 60 B [213667 | A1l 2|22 |2
Plate, Door Lock Striker........... AP EtOE .... |B |213668 A1l T | L | B |1
Screw, MNo, 6-32 x 3/8" Rd, Hd, Cr. ReCussnevsssa [B |===———=m All 2|2|2 |2
Lockwasher, DX RO G Lot e e sl re o s aa e talad | BE | = me All 2l2|2 |2
Nut, No, &ﬁzﬂx ...................... vesceere B |=—=—=| a1 |2]|2]|2]|2
Lock Cylinder and Key Kit {1nc1 Cylinders and
EKeys for Glove Box and Deck Lid)................ |B |213392 | 522,530| 1 |1 1
532 il |4l 1
Lock Cylinder end Key Kit (incl. Cylinders and
Eeys for Glove Box and Deck Lid)ee..cecececenees B |213393 | 522,532 1
30, 406 = INSTRUMENT BOARD ASH RECEIVIR
Ash Receiver Complete (Primel)............. it P 21ko17 | 521,522 |1 |1 |1 |1
‘ SR 6321 1|1 |1
Ash Receiver Complete (Chrome).........ceceveeeces 207565 | 522,530 1 {1 |1 |1
30,12 - INSTRUMENT BOARD MOULDING
Panel, Hand Brake Lever Cover (Prime)......ecuce-.. 207575 | 21,522 |1 1 |1 |1
531,532 |1 |1 |1 |1
Penel, Hand Breke Lever Cover (Chrome).....ceeeees 07576 | 522,530 |1 |1 |1 |1
Panel, Heater Control (Prime)......... e e S 2140me | 521,522 (1 |1 |1 |1
531,532 |1 [1 |1 |1
Penel, Heater Control (Chrome)...... 00 6 00EOGaCOM 00 207577 | 522,530 |1 |1 |1 |1
Cover, Cléck Opening (Frime),..... T e e et T P 207580 | 521,522 (1 |1 |1 |1
531,532 |1 [1]1 |1
Cover, Clock Opening (Chrome).......eeceeeeccennes 207581 | 522,530 |1 |1 |1 |1
30,501 - REAR WINDOW GLASS
Glase (E-Z-Eye)........ e s 213de5 | a1 (1 |1 ]
(‘rlﬂ.Bﬂ (E-E-EFB}t iiiii LA B L L L S L I S e B LB BN R R R R R R 213“.25 521l:22 1
531,532 1
30,505 - EEAR SHELF PANEL
PMEI' (Prime}'i'lilllittr--bvdiI!iin#'i# llllllllll 21h155 530 1
26




! BODY STYLES
E E‘ = = E
GROUP, PART NAME and DESCRIPTION my| o iRARE MODELS | = 515 |8
Pl mMumeer 3 = - =
E - o - (]
3 1| a| 5 |7
30.55% - FRONT SEAT ADJUSTER GUIIE
Adjuater, Front Seat, Bight.....ccececeececneeaans B 213216 Al Ak (Rl (AL 5
Adjus ter, Front Seat, Left.......... O R o oG BRI AT TR TS S RS
70,560 - REAR SEAT FRAME (BACK)
Support, Rear Seat Back Bumper (Prime)............ 214304 | 531,532 2
30,602 - COWL TRIM PANELS
Panel, Right [ ] .iceiieiieiiiiinieneennens B 211248 521,522 111 |1
Panel, Left 88 ISR Dol Coior L S s L .|B 21124 | 521,522 1|11 |1
Fanel, Rizht e e | e e .|B |211250| 521,522| 1| 1|1 |1
L, Sy g R LR s aransaneatae0n G B | 211251 | 521,522| 1|11 |1
P S U 3 Pt i s O S M S O 211598 530 | 1
Panel, Left | 02@bu Viﬂylit*} L S 211233 530 | 1
Panel, Right [ p; Tt B e TS 1142 s5:; 1|1]1
Panell B Tar bl | oo taut || S CHNURIR G et o a1z 51 112
Grained »
Panel, Bight | oordboard| =-ceesrrremresersrrseces 21142 532 1
Panel, Left el I o e e e 211k 532 1
Fanel, Rigzht Ribbed vo- | BEXport CaT8 | veves 211 531 1]1]1
Panel, Left | oo = (..... Only Sl 211 S| S A7 (R
Panol, Bight )] o oy ngf -eveeece- SR T 21144 HE2E = N
Panel, Left | || coconeabasadscteatasos o 211445 532 7 | B
Penel, Upper, Right [0 ] .ccneneno B e ....|B|&1252| A1 | BTS | S| E1S
Panel, Upper, Left e | R ot B |211253| A1l IR TS| ST |
30,604 = FRONT DOOR TRIM PANEL
Panel, Right [ e Cloth and .|B|211254| 521 |1
Panel, Left .. | Dinosaur Vinylite [ .|B | 211255 Fel | 1
Fanel, Right ceveee [Ginviite b oo e B | 211256 521 1
Panel, Left s A | e P LB lenes7| /22 |1
Fanel, Right & Cloth and .|B |211258| He1 1
Panel, Left .. | Dinossur Vinylite [ . |B | 211259 52l 1
Corcals SEEa o D dande Vinviite b o= [B 211260 521 1
Penel, Left Anclide | .t s AV L Le [CII| RS 1217961 | MR 5T 1
Fanel, Right’) Fasteners [ .. Cloth and : 211446 531 1l
Panel, Left .. 1 Dinosaur Vinylite [ . 2112h7 Sl L5
Penel, Rishth[Es = | e e Vi 211629 531 | 1
Panal. Teft e Sano e . “‘m“*‘i ol lETERL G | o
Panel, Rizht a0 . Cloth an 5 211448 531 1L
Panel, Left .. | Iinosaur Vinylita| . 211 4lg 531 1
Panel, Lis Dbl EEEEE R | Bt 2t STale elels 211631 531 1
Penel, Left IR Vinylite r . | |211622| 531 1
Fanel, Right i Cloth an .|B [211381 ez |1
Fanel, Left .. | Dinosaur Vinylite|[ .|B 211322 Fe2 | 1
FPanel s ERTohtr [Berbeet s T |5 v ...r.. |B | 211265 522 1
Panel, Left | imel. | ‘e..... ?i“Wlite} cieee.|B 211266 522 |1
Panel, Hight |Mouldings | .. Cloth snd . |B | 211267 522 1 1
Panel, Left 3 and > .. ) Dinosaur Vinylite | .|B | 211268 522 1 1
Panel, Right | Fasteners | ...:-. Viowlite b = °** B | 211269 522 1 1
Panel . Left | ob - oo e TR Y, ......|B |211270| 522 1 1
Panel, Right ..{ Dragon or |l || Bl AL e G 1
Fenel, Left J .. | Reptile Vinylite J)..|B | 211272 522 1

et




TYLES

BODY 5

; g|l8|d|s
GROUP, PART NAME und DESCRIPTION niEGREART m e | e | RS e Bl R
| | NumBER Z| 2|2 |5
E - ™~ =3 =]
5 1 4 5|7
30. 604 - FRONT DOOR TRIM PANEL (CONT'D,)
Panel, Right [ .. J/Cloth Pleated and | .| [211600| 530 |1
Fanel, Left .. | Bambu Vinylite 8 211601 530 1
Fangll SRIzh 68 (BT R (e 211651 531 1
Fﬂ.ﬂ-e-ij Lﬂft TR Ti 1 TR 211552 531 i1
Panel, Right Aylite 211553 531 1
Panel, Left 21165 531 1
Pmel, Rizht incl. o Iragon or E 211672 531 1
Panel, Left |Mouldings { .. | Dinosaur Vinylite | . 211673 531 1
Panel, Right and Bambu and A 211450 532 | 1
Panel, Left |Fasteners | ,,. {Boucle Vinylite( .. 211 532 |1
Panel';zRizhtalrerdte wei el v s e Suegn Kl 21163 532 1
Panel, Left EacaeaTavIite) s 211633 532 |1
Panel, Right Bambu and o 211510 532 1
Panel, Left ... ]Boucle Vinylite[ .. 211511 532 1
Panall, TRIgh bE| s e I i . 211635 532 1
Panel, Left | ) ...“.{”“ﬂ““}....,. 211636| 532 1
Moulding, Trim Panel, Upper, Right.....ceesseeeves 21k232| 530,1,2| 1|1 |1
Moulding, Trim Panel, Upper, Left.....coeeecenen. . 211+23a 530,1,2| 1|11
Houl'ding e N ime P ana Y L oMer s e 21kz3l | 530,1,2| * *
Houlding, Trim Penel, LOWer.. .. .eeceoransonccans 214235 | 531,532 *
30,605 - DOGR LOCK PILLAR TRIM PANEL
Panel, Upper, Risht Cloth Lete==se== seesssesnews |B | 211273 | 521,522 1 1
Panel, Upper, Left . oot | BEl 2T Sy M 85 51855 1 1
Fanalt @ npe risadioh fpee shacate) o S ar S bl «s..« |B 211275 | 521,522 1 1
Vinylit 932 1
Panel, Upper, Rightdq 0 - ®b . . ..... S e en6sr| 53 1
Fanel, Upper, Left e e el s et | BE | 2LL S Bl [REDTERDD 1 1
Fanel, Up Right 211452 53;_5,%32 :

0 anal, Upper, T e G el - Ly e [ ooy e 1
Panel, Upper, Left L Lo 2111;53 531 1
AT e L LD & T T i | e e | B e 211512 h32 1
RO TR, A D VAR R - e 211513 53 1
30,606 - CENTER PILLAR TRIM PANEL
Pmel' Eight [ ® &g R R TP FERE TR EFE A R E R RE B 211277 521|5EE 1
Panel, Right /Cloth {,......cc0vvievinnrnnrnnnanes 211628 531 1
Pmell I‘Bft' N T N R B 2112?5 521’522 1

L 531 1
Panel, Right R YT te vessssssessss |B [211279 | 521,522 1
- 532 1
PEII.G]-. Right-4 ?1wlite LPG L R el L L L L L S F LT S T RS AT ] 2115‘33 531 1
PE.'D.-El. LEft ----- LU BN BB O BL B BB B BB B S BB N B EIIEEO 52]_’,522 1
531,532 | 1
Panel, Right e e o |BH|21T28) [EG 22532 1
Panel, Right | Dinosaur Vinglite {.................| |211674| 531 1
Panel, Left e P e ] e B L oM G 1
h3e 1
Panﬂl, Right‘ Gluth R IR R R R I S I A I EllEDE 53D 1
PEI'-B]--[ Laft & E &R R R R TR FFF A R R Ellw} 53G 1

*As Required

iy

28




BODY STYLES

‘ glE|g|¥
GROUP, PART NAME and DESCRIPTION " AT mopete | S5 = ||
¢ | numeer % =| 2|3
E 1 4 5|7
30,606 - CENTER PILLAR TRIM PANEL (CONT'D,)
Panel s Bipht | ieeS st i |0 S OO 211454 532 |1
Panel, Left {B‘*“"l' ‘””3’1*“} ................ .o (2bs5] 532 |1
30,608 - REAR DOOR TRIM PANEL
Panel, Right [ N Cloth and . I3 | 21128 521 | 1
Fanel, Left .. |Dinosaur Vinylite |[.|B | 21128 B2l 1
Fanel, Right ceeeso|B | 211285 521 1
Panel, Left | incl. 5. e VEENAS D e T s 52l | 1
Panel, Right | Fasteners Cloth and 2 211456 531 1
Panel, Left Dinosaur Vinylite (. 211251 531 il
Pﬂﬂﬂl, Bight- AE e me 211 9 531 1
?mel. Lﬂft‘ } { U N ?iwlltaj - . 2115 531 1
Panel, Right Cloth an . |B | 211289 Re2 | 1
Fanel, Left Dinpsaur Vinylite [ . |B | 211250 R22 1l
Panel, Right ceas.- |B | 211201 522 1
Panel, Left ““"11“ ceeees B | 222292 S22 |2
Fanel, Right cee Dragcn or . |B | 21129 h22 1
Panel, Left ...| Reptile Vinylite [ .|B | 21129 522 1
Panel, Rizht incl. Cloth Pleated and | . 211604 530 | 1
Panel, Left jMouldings \.. | Bambu Vinylite p 2112(5 530 1
Pﬂ.ﬂ-ﬂl. E—ight 'H-u-'d "EE RS *aETER 211 '95 531 1
Penel, Left |Fasteners | .o.... ““?““ DS B | o1 65 & | B p T | B
Panel, Right ot Drag-:m or - 211675 H31 1
Panel, Left .. |Dinosaur Vinylite | . 211 676 531 1
Panel, Rigzht Bambu and = 211458 SR Tl
Panel, Left eee]| Boucle Vinylite |.. 211459 K32 1
Panel, Right SOOI | fr i sy L OO00E 21164 532 1
PEIlBl.. Left \_ sawnmw vinrlits} srsnme 2116}4‘2 532 1
Moulding, Trim Penel, Upper, Blghf.....eeeececess 214236 | 530,1,2| 1 1l
Moulding, Trim Panel, Upper, Left....cceesecvsssan 214237 | 530,1,2| 1 15
Hﬂﬂldiﬂg, Trim Pﬂﬂﬁl (] LDH’QI‘. S FEFEES TR RS FEE A oA Eluajs' 530I1l E‘ x x
30.610 - REAR QUARTER TRIM PANEL
Paﬂﬂl. Bight ...... S BB B E B AT EEREE BB NS B 21129? 521 1
Panel, Left ““5'11“}. (e e O S R [T o e el 1
Fanel, HRight Cloth and e ara e et | N 1Y OO TR YIRS e 1
Panel, Left | Dinomaur Vinylite [..:.c.e.esss-sss.|B |211300] 521,522 1
PEII.B]., H.ight BEs m o w R EE o REEE FEEE PR RN B 211351 522 1
PaII.El. L'Eft- ?1nrlitg B s Em s @ A E R RS F RS SRR AR B Ell}ﬂz 522 1
Fanel, Right Oln tHEand" S| Es ettt | DR Ee LA Ha2 1
Panel, Left | Dinosaur Vinylite [..... onna nenonca || ER ) Haa 1
Pmﬁll Bight & B S B 28 BE B AP A RS E R B 2113‘05 522 1
Rl s W e S oA A b ean| I 211325 522 1
Panel, Right 45 Cloth and o 211460 3L 1
Panel, Left less .. | Dinosaur "if:'l.n:rlita 211461 531 1
Panel, Right | Mouldings [ ... [, .. Leceeee 21164 531 1
Panel, Left ey e nylite ___.. 2116 531 3]
Fanel, Right Bambu and o 211514| 532 1
Pansl, Left ) incl, ...) Boucle Vinylite [.. 211’215 532 1
PME}., Rightl Hﬂﬂd-ingﬂ B BB RS LU BN 211 5? 531 1
Panel, Left {”“n“}...... 211658 531 1

* Az Required

29




BODY STYLES

5
E g g | = :lj'
GROUP, PART NAME und DESCRIPTION Wi | ARARY Froor | 2 || 5 S
i | Numeer s| &l &)3
5 1| a| 5|7
30,610 - REAR QUARTER TRIM PANEL (CONT!'D,)
Panel, Right incl, 211645 532 1
Panel, Left {Ht:-uldingl {71“3’1”‘5}...... 211646| 532 1
Moulding, Trim Psnel, Upper, Bighte.....eeeceecceees 214239 | 531,532 1
Moulding, Trim Fanel, Upper, Lefte.......ee.......| |2142L0| 531,532 1
Moulding, Trim Fanel, LOWeI.....cceeresocessconnece 21k2l1 | 531,532 *
30,6101 - EEAR QUARTER ARM REST (INCL. ASH
RECEIVER )
Arm Rest, Right 211524| 532 1
AT Rest, Left ”"«'1'11“}.....-................. 311522 532 1
Arm Rest, Right 21152 532 1
Arn Rest, Left |Zoucle “m’n“}....... coonoeod | |[EBGE|  BEE 1
30,6105 = DECE LID CABLE COVER
Cover (Dragon or Dincesur Vinylite)........... - 211678 531 2
30,611 - REAR COMPARTMENT MATS, TRIM PANELS AND
WINDEREAK
PEVRLRT LG 0 o o an oA G 6ot ee0aenno8 heo Aot eannnan 211606 530 1
Carpet, Tire Well CoyerTrmiiary © 1S Bt 211607 530 1
Mat, Floor...... T R L T SR e e eSS 211507 521,532 1|1
Mat, Tire Well Cover | > °°® “E“i“g}............. 211508 | 531,532| 1|1
Mat, Floor.......... Bubber b #=c -t sree-esraceans 211397 A1l il
Mat, Tire ifell CoxeXs| M|  C pee RGOS E 115009 | 531,532 1
Windbreak, Reor Seat Back (Bsm'bu Vinylite)........ 211608 K30 1
Panel, Side Trim, Front, Right = 211209 530 1
Panel, Side Trim, Front, Left i 211610 530 | 1
Panel, Side Trim, Rear, Bight | Dombu Vinglite »""| |o)3609| 839 |1
Panel, Side Trim, Rear, Left | e 211612 530 1
Penel, Side Trim, Front, Right 211kel| 532 | 1|1
Pensl, Side Trim, Front, Left )| Ritbed Grain| .... a1k65| 532 | 1|1
Panel, Side Trim, Rear, Right | Cardboard [ .... 211k6g| 532 | 1|1
Fanel, Side Trim, Reer, Left 211469 S [ESL AL
Panel, Tool, Eigzht Dragon or e 211470 531 il
Panel, Tool, Left 9| Dlnosaur Vinylite [ ........... 211471 57 1
Screw with LiW,..5...... St TR P Ly e EDEE?E 531 6
Hinge, Tool Panel......... a1bzfh| sm 2
Screw, No, (=18 x 3/8" R4, Ed, Cr. Rec, (Wood).. ——— 531 ol
Cover, Wheelhouee, Bight | Dragon, Dinossur or | ... |B |211309| 522,571 1
Cover, Wheelhcuse, Left )| Reptile Vinylite [...|B |211710| 522,571 1
Penel, Side, Right.. L o o e s e B S 0 [ L T Y- 1
Poanel, Bide, Left.. . .o .t iiveices. E T COo oo E | 211440 Fae 1
30,612 ~ HEAILINING, BOWS AND WINDSEIELD PILLAR
COVERS
Headlining (less Bows)(Cloth)..........ccvceon.... [B 211311 | 521,522 1
55 IR I
Headlining (less Bows)(Vinylite).......oveeeesnees B &1 A1l 1
Headlining (less Eows)(Bambu or Boucle ‘il’inylite}.. 211472 | 530,532 | 1
Headlining (lese Bows)(Clcth)........ e e B |211313 | 521,522 1
531 1

*As Required




BODY STYLES

: = g = | u
GROUP, PART MAME ond DESCRIFTION R LA MODELS ﬁ H E E
t | Numeer E E % =
B 1] a| 5|7
30.612 - HEADLINING, BOWS AND WINDSHIELD FILLAR
CCVERS (CONT'D, )
Headlining (less Bows)(Vinylite).........c........|B |21171H| 411 1
Headlining (less Bows)(Vinglite)e...ceeeceacecaes . |B | 211315 | K22,531 1
Heedlining (less Bows)(Boucle Vinylite)........... 211516 532 1
O R O 0 R T O R Oy e e 2V a alalale = lala ala atatale .-=-- |B | 2137BOD A1l 1 1
oW B O T T O WHO LT o v s s e ol s ehe e s e e e b e e e B | 213781 522 1
Bow, Hoof Top, No. B.....c.cuen.- e eraate cemeens-= |B 213782 A11 1
BOW SR E D DR IO O B o e s e cBL e B El}?Ea All 1 1
oW R GOERTOD  BHO O, sa s rele e o e e e sia sl vie s sralaateie] IBR| 2157 B 522 1
EEE SR Wy Lk (Frencmns oo oo nomnscsnooononsonos | 5 G All 1
LT HEs Wity Lh Yoroooooonoonooaooononnoo ee-... |B |213786| A1 1 1
LE- e M VT Tlos oo i 006060000 Dooonnn o «ae.s |B | 213T8BT A1l 1
Stop, Headlining Bow, End, No, 1, 2 and 3..... .... |B | 200755 A1 wfale|s
Gl Hen Bl m e R oW o e e e o e e s im e = o s mi e a v a el B | 2137E8 Al L i} e L
Cover, Windshield Pillar (Bembu or Boucle Vinylite) |211L473| 530,532 2
30,615 -~ INSTRUMENT BOARD (PANWEL) COVER
e R I B S orB HO G I O R e e Botae LA I b Ly LR a e Ph ] Pkl (511 51
GD?Er.#!!IIill‘!'I'I-I-'l-!-!'l-liil!i.’!l.!i-lilll!!f-III-II' B Ellﬁﬂﬁ 521I531 1 1
532 11
cu‘rar-i‘l-lll‘.'l#‘l-“"II"!!#'I-I'I.I‘II'II'I'I'I‘-I‘!' 211621‘ 5‘3D 1
30.616 - FEONT SEAT CUSEIONS AND SEAT BACK
Cushion Complete, Seat (Cloth and Dragon, Reptile
37 LR R G e nee saomn GeaOG00 000 S0 B |211316| 521 1
Cushion Complete, Seat (Vinylite)...... SRe'ereis o . [B |211718 521 1
Cushion Complete, Seat (Clotk and Dregzon, Reptile
or Dincsanl Vinglite)e...ceeececnosrtnnn- ooomoan B |211320 521 1
Cushion Complete, Seat (Vinylite)..... AR BB N OB B |211321 52l 1
Cushion Complete, Seat {Cloth and Dinoseur
T Ly L el e ale e os sielale = ol e s e el aia s BT | 210304 MDD SR
Cushion Complete, Seet (Vinylite — Pleated)....... |B |211326 | 521,522 | 1
2% |1
Cushion Complete, Seat (Cloth and Idinosaur
Vinylite)...o.... 8 BB OOERO RO TG SBO0E SRAGaE B |211328 522 1 1
Cushion Complete, Seat (Vinylite = Plaatad} ....... B |211329 | 521,522 1 1
532 1
Cushion Complete, Seat (Dregon or Reptile
Tinylite =rFlleated). . .. f o s ae e anienaaa e sseaea B 211530 he2 1
Cushion Complete, Seat (Cloth Pleated and Bambu
AEVALA e £ 0o 6 e So6A 0 E OB B0 Hese oee o 21613 | 530 |1
Cushicn Complete, Seat (Cloth and Dingsaur
Vinylite)o siah, o ot e e i e s 211474 | 531 (1
Cushion Complete, Seat (vinynte - Plant.ed]l ...... 5 211649 531 1
Cushion Complete, Seat (Cloth hnd Dinosaur
Tinrlite}.-.t1--..-1-1-4----'Il-r'-ii&i#-t-‘b.lidi!*tiifi ﬂllrf5 53‘1 1
Cushion Complete, Seet (Vinylite - Pleated)....... 211650 531 1
Cushion Complete, Seat (Iragon or Dinceaur
AL Y S S N T B s S S e ene Aotec cooBana ba RO AR 211677 H3L 1
Cushicn Complete, Seat (Cloth, Boucle and Bambu
Ny L e o e di salare e 211476 532 1L

*As Required




BODY STYLES

GROUP, PART NAME ond DESCRIFTION 'F! o | moDELS ; ; E E
E | 4| |3
= 1| a| 517
30.616 - FRONT SEAT CUSHIONS AND SEAT BACK
(CONT'D. )
Cushion Complete, Seat (Cloilh, Boucle and Bambu
Al T e e I T e B e O e 211517 53E 1
Cover, Seat Cushion (Gloth and Iregon, Heptile or
Dinossur Vinylite).....oeooo... e TR LT, 52l 1|1
Cover, Seat Cushion (Vinylite)....................|[B [211319 521 LY
Cover, Seat Cushion (Cloth and Dinosaur Vinylite). |B |211325 5a2 TR 1
Cover, Seat Cushion (Vinylite - Pleated).......... B |211327 | 521,522 |1 |1 1
531,532 1|1
Cover, Seet Cushion (Dragon, Dinoseur or Reptile
Vinylite — Pleated)iu..ceeveas oe et e 1e| [ B T | | GERLGRAL 1
Cover, Seat Cushion (Cloth Pleated anﬁ Bambu
Tinylilite s et s e e T e ST 211614 | 530 |1
Cover, Seat Cushion (Dlath and Dinossur Vinylite). 211477 531 1815
Gover, Seat Cushion (Cloth, Boucle and Bambu
iny it e )i e e P e e 21178 | 532 |1 |1
Pad, Sest Cushion (Cot ton and Rubberized Hair).... 214363 | 530,1,2| 1 |1 |1
Cuehion Complete, Seat Back (Cloth and Dreagon,
Reptile or Dincsaur Vinylite)................... B [211332 521 1
Cushion Complete, Seat Back {Vlnylita}............ B |211334 521 1
Cuehion CGomplete, Sest Back, Gloth and
LY 6 Srom SO 6 Sae B8 Ran e Dregon, B | 211336 521 1
Cushion Complete, Seat Back, Reptile or
T B B A ot 006 G tion B5aaG0 OF Dinosaur Vinylite| |B | 2113 ? el 1
Cushicn Complete, Sest Back, Hight Vinwli «e-« B [211350 Rel 1
Cushion Complete, Seat Back, Left nyliter ..l |2a113k1| 521 1
Cushicn Complete, Seat Back (Cloth and Dincesur
N s ST A O R o 0 S S 1] o DI TN e E i
Cushion Complete, Sest Back (Vinylite - Fleated).. [B |2113U6 | 521,522 | 1
531,532 | 1
Cushion Complete, Seat Back (Dragen, Dinosaur or
HeptllesVanyldtar—Eleatad) s sl el acsrscser|D 211348 | 522,531 1
Cuahion Complete, Seat Back, Hight Clotk and E | 2113L5 ee 1 1
Cushion Complete, Seat Back, Left |Dinceaur Vinyl| |E |21135C he2 1 1
Cushicn Complete, Seat Back, Right B (211373 | 521,522 1 1
Vinylite - 531,532 1
Cushion Ccmplete, Seat Back, Left Plested B | 211354| 521,522 1 1
: 531,532 1
Cushion Complete, Seat Beck (Cloth Pleated and
BT DOBTA DL ILE ) afeTats/s s ol alals] sistalslale ela's lalalelutatel=islo]ors 211615 5300 |1
Guashion Ccmplete, Seat Back (Cloth and Dinosesur
Vinylite)..... RS OB AT AL e eGSO RO e SR |
Cuskicn Complete, Seat Back, Risht Cloth and 211480 F31 1
Cushicn Complete, Seat Back, Left |Dincseur Vinyl 211481 31 ik
Cuskicn Complete, Seat Back (Cloth, Boucle and
T Y TR ALL S S Ao e o S as t0 e G a6 CoOa e o O e 211keg 532 1
Cushicn Complete, Seat Back, Cloth,
Rt ety o b s g el oyl ewandi 5 21518| 532 1
Cusghicn Conplete, Seet Baclk, Bambu
W19 S pirn i a0 S50 O D S OO D DG Vinylite| ..... 211515 H3e 1




5 BODY STYLES
E g | g | < | w
GROUP, PART NAME and DESCRIPTION gt [ RART MODELS G| 8|5 |&
v| mumeer Elz|=2|5
o | | &+ ] O
5 1] a| 5|7
30,616 - FRONT SEAT CUSHICNS AND SEAT BACK
(CoNT!D, )
Cover, Seat Back Cushion (Cloth and Dregon,
Reptile or Dinosaur Vinylite)....ie-eeeeecssssess |B |211333 52l 1
Cover, Seat Back
R, T s e e ) e B |211338| 521 1
Cover, Seat Back mnﬂzizil;iorlita
Gushion, Left 2 =k S ol one ([ BRI 9 521 1
Cowver, Seat Back Cushion, Right sessasas |B | 2L1THZ 2l 1
Cover, Seat Back Cushion, Left {viﬂilite Sooonos| v || PAEICE Bl S CE 1
Cover, Seat Back Cushion (Cloth and Dinoesur
L S e R NGB O O a0 DGO OO DI s OO D B (21135 522 |1
Cover, Seat Back Cushion (Vinylite - Pleated).....|B |211347| 521,522| 1
531,532| 1
Cover, Seat Back Cushion, Right Cloth and  |B |211351| ~ se2 1 1
Cover, Seat Back Cushion, Left | Dincaaur Yin;il'lit-e_}:& 2113k2 22 1 1t
Cover, Seat Back Cushion, Right ..-..|B | 211355| 521,522 1 1
Vinylite - 531,532 1
Cover, Seat Back Cushion, Left | Pleated [ -----|B |211356| 521,522 1 1
1,532 1
Cover, Seat Back Cushion (Cloth Fleated - Bambu P02E .
Vinylite) . ti i e O D e L e 211616 530 1
Cover, Seat Back Cushion (Cloth and Dincessur
L R T O MO ST S ey 21k 531 | 1
Cover, Seat Back Cushion, Right Cloth and 211k8 531 1
Cover, Seat Back Cushion, Left |Dinosaur Vinylite 211kg5| 53R 1
Cover, Seat Back Cushion (Cloth, Boucle and Bambu
A T e e 2114g6| 532 |1
Cover, Seat Back Cushion, Right |Cloth, Boucle and 211520 K32 1
Cover, Seat Back Cushion, Left | Bambu Vinylite 211521 32 1
B T (R m e m s a 00 a0 D00 06000 o000 B 0a0 B0 211625 530 1
Cover, Center Arm Hedt......... neOo0DT 30 SoooooooDe 211626 530 1
Pad, Center Arm Rest (RUBDOT)....uceceessrcecnnaes 214307 530 | 1
Vealance, Center Arm Bostee.ccecccceacceerocsessns 211627 530 | 1
Linkage, Arm Rest, Bight.....cavecracerrravanacens 214308 530 | 1
Linkage, Arm Rest, Left......cc.cvicrinnscnrcinnes 214309 30 | 1
Nut, 1/M9-20 Hx, Lte.ooiosoaiecseves | Linkage || |——= 530 | 4
Lockwasher, lfll“ Int, Ext, Tocth.... |to Spring ———— 530 L
Bolt, 1jhﬂ-"u x 5/8" Rd, Hd. COr. Rec, | Linkage e 530 | U
Lockwasher, 1/4" Med,....0vvevese-s..| to Bage i 530 | U4
Spring, Valance to Seat Frame,......ccoc0vceencess 2111310 530 1
30, 620 — REAR SEAT CUSHION AND SEAT BACE
Cushion Complete, Seat (Cloth and Dragon, Eeptile
ORFDIN0 AT VAR I o) e e s e e B | 21135H7 521 1|a
Cushion Complete, Seat {Tin;.rlite}.. HOC Canaaaon oo | e ek K2l 1(1
Cushion Complete, Seat (Cloth and Dinosaur
R A e e e BT s Bt OB HO L DL ot e B | 211361 522 | 1|1
Cushion Completa, Seat (Vinylite - Fleated).......|B |211363| 521,522| 1 |1
53,532 1|1
Cushion Complete, Seat (Cloth and Dinosaur
Vinylite)...... RS A B e BT A tan | Pk B e 1

33




- BODY STYLES
E a | a| = | o
GROUP, PART NAME and DESCRIFTION . EARY P, E E 'i E
E NUMEBER : : : E
: 1] a| 57
}D.SEG - REAR SEAT CUSHEION AND SEAT BACK (CONT!D,)
Cushion Complete, Seat (Vinylite - Pleated).......|B |211367 522 il
Cushion Complete, Seat (Cloth FPleated and Bambu

VA0 D66 b0 DDOB S0t ANCB B HR A G0 BB H0BE BANT 211617 530 |1
Cuehion Complete, Seat (Cloth and Dinosaur

T T S Ao an O 0anAs BE AL AN S DD OO0 0 GO BOE0EABRE 6 211467 Gl ok A
Cushion Complete, Seat (Cloth, Boucle and Bambu

VE AL NS o n na noon g oe BOCOOEEHEo Do HE Ho SH6E S ataatn 211488| 532 |11
Cover, Seat Cushion (Cloth and Dragon, Reptile

O D 0 8 A Ay L ) e el el el e lalala e ale clelsle'a] | DR | 2L1MES Al ik 1Ak
Cover, Seat Cushion (Vinylite)s......eeeeceveseer.s |B |211360 521 11
Cover, Seat Cushion (Cloth and Dincsaur Vinylite). |B | 211362 22 1|1
Cover, Seat Cuehion (Vinylite - Pleated)..........|B |211364| 521,522| 1 |1

531,532 1|1
Cover, Seat Cushion (Cloth and IMnosaur Vinylite). |B |211366 522 1
Cover, Seat Cushion (Vinylite - Pleated)..........|B |211368 H22 1
Cover, Seat Cushion (Cloth Pleated and Bambu

VL e e L e 211618 530 | 1
Cover, Seat Cushion (Cloth and Dinosaur Vinylite), 21149 53L 15T
Cover, Seat Cushion (Cloth, Boucle and Bambm

#inylita}‘il‘-iil‘i“-'!i!!il'!i'iﬁ'ivrivirvilli!if- 2111‘90 532 l 1
Cushion Complete, Seat Back (Cloth and Dragon,

Reptile or Dinosaur Vinylite)i.....:c.eeseessa-0s|B | 2113069 sl Al
Cushion Complete, Seat Back (Vinylite)......evesss B | 21371 hel il |}l
Cushion Complate, Seat Back (Cloth and Dinosaur

TR S S A D A OO0 SO PAA AO LR O oH DA PEHOA a0 B | 211373 522 | 1|1
Cushion Complete, Seat Back {Tin?lite - Plaatad]‘l.. B [211375| /el,R22( 1 |1

531,532 1 (1
Cushion Complete, Seat Back (Cloth and Dinosaur

Vinylite)....... e T eraTaTalals iafatats 0055080000600 B | 21377 522 1
Cushion Complete, Seat Back (Vinylite - Pleated)..|B |211379 h2e 1
Cushion Complete, Seat Back (Cloth Pleated and

T bR L ) b e e L T 211619 B30 1
Cushion Complete, Seat Eamc (Clota a.nd Tinosaur

LA e re o0 DEGMEL B O ROAAG 00 GARBAGH AEROGOGE 211k491 531 11 {8l
Cushion Complete, Seat Back (Gluth, Boucle and

LV, VAN Y OISR B e oot B e e e e PO G elilge| 532 |11
Cover, Seat Back Cushion (Cloth and Dregonm,

Reptile or Dinosaur Vinylite).........eeeeess.es |[B[211370f 521 | 1 (1
Cover, Seat Back Cushion (Vinylite)........e..:...|B |211372 521 11
Cover, Seat Back Cushion (Cloth and Dinosaur ;

R o A ot W Ll e S et S B | 211374 522 1|1
Cover, Seat Eamc Guahion (Vinylite - Pleated).....|B |211376| 521,522 1|1

531,532 1|1
Cover, Seat Back Cushion (Cloth and Dinogaur

R AL bt R s B0 B e R SO S OV e B | 211378| 522 1
Cover, Seat Back Cushion (Vinylite - Fleated).....|B | 211380 hee 1
Cover, Seat Back Cuahion (Cloth Fleated and Bambu

AL A et e e R e i e 211620 530 1
Cover, Seat Back Cushion (Cloth and Dinosaur

BT e e e O T i e o 211lg3| 531 | 1|1

34




5 BEODY STYLES
E Bl lg|d|u
GROUP, PART NAME and DESCRIPTION | PARY ool (B @15 2
"E NUMEER E E E =
5 1| 4| 5|7
30,620 - REAR SEAT CUSHION AND SEAT BACK (CONT!'D,)
Cover, Seat Back Cushion (Cloth, Boucle and Bambu
?in?litﬁ}. ...... o o RS E e B SRS R RPN LR B Ellleu 532 l 1
nm Eﬂut* Gmtﬂr‘ !!!!!!! ke e B ES SR EEEY AR ﬂlsgﬁ 53ﬂ 1'
Covar, Centar ATm Bamb......ssscsssssasansnannnsss 211626 530 1
Pad, Center Arm Reat (Bubber)........... 214307 | 530 |1
T.ﬂl&.ﬂ.ﬂ&. Centar Arm Rﬂﬂtq ------------- EEsBEA RS ERER 211'62? 53‘G 1
Linkage, Arm Rest, Right.......... e T M ceese | |224308| 530 |1
Linkga. mnﬂntf Laftjl-Irl-‘il"l-l-'..l-'.""-'--— ahjﬂg 53G 1
i AT e R A e . | Linkege || |--—-— 530 | 4
Lockwasher, 1/4" Int, Ext. Tooth.... |to Spring ——--| 530 |4
Bolt, 1/4%-20 x 5/8" B4, Hd, Cr. Rec, | Linkage ———— 530 L
Lockwasher, L/4% Med.....ovovueunns ..) to Base [| |-————- 530 L
Spring, Valance to Seat Frame...... et s s e el o 214310 530 1
30, 624 = REAR SHELF TRIM PANEL COVER
Cover (Bambu Vinylite)........... A0 DR COAEE DODE 5o 211621 530 1
Panel (Dinosaur Grained CardboaTd).........ceeceees 211679 h3l: ‘[ |
Panel (Calf Grained Cardboard)...... S Rl 0l 211681 | 531,532 | 1 |1
Panel (Bambu Grained Cardboard)........... LR - 211680 532 |1 (1
30,626 = SUN VISOR PANELS
Panel (Bambu Vinylite).....veeeeeennneens e i e 211622 530 |2
Panel (Dinomaur Grained CardboBTd)....ceeeee-scas . 211kg5 531 2 |2
Panel (Boucle Vinylite).ue.u.eeeceseneanss AT .| |2a1kge| 532 | 2|2
30,630 - FLOOR MATS AND DASH INSULATING PAD
HOTE: For Hydra—Matic Perts see Hydra-Matic Farte
List,
Mat, Front Floor (Gunmetal )......c.ccecescecsccsas . |[B |213791 | 521,622 | 1 |1 |1 |1
Mat, Front Floor (Turquolse)...cccccce.. O SOt B |213]92 hae 1|32 )1 (L
Mat, Front Floor (Hickory BroWwn)...-eeeeececcecsss 211g7 | 53,532 | 1 |1 |1
Mat, Front Floor (Copper Dust)...... e e 21198 [ 573,532 | 1 |1 |1
Mat, Front Floor (Persisn Gray)..c.ccecsssacscssss 211499 | 531,532 1 |1 |1
Mat, Front Floor (Bleck).eeueevee.- Tl ST o 3 211500 53,5321 1 |1 |1
Mat, Front Floor (Oriental Green)........ Ss T 211501 R T
Mat, Front Floor (Galety Blud)e.eseeessscscsssssns 211502 | 532 (1|1
Mat, Bear Floor {P&rﬂiﬂﬂ GI‘.H,F}..,.. ----- treeareaan ﬂlﬁnh 531 1)1
P-H.d' Daﬂh Inﬂﬂlatiﬂg. TEERE L I.I.'M.Im:lhf"f“' L ] 211505 53'!'}11.2 1 1 1
730,702 = BODY WIRING HAENESS
) (U s s oot o ecoototenatoe sacaocanaa oo | 1 |k 521 1
Aarnens. (WIS o oo e T B Gl e B 213602 | K21 1 1
Hazrisans (WD) e o ot Lo N e ok | B 213605 | 522 1
Hﬂ‘nenﬂ {wfna}ii!i-l‘til.ll.'IIl'l'fl-IlII-ll'Il-I'iJi’*ill B Eﬂs%’j 522 l 1
H&I‘Be&ﬂ (wfm}ll ''''''' 'I-l-"l.l-ll-nIiil'v"-‘tt--i; Elh].,EE 5}011.2 1- l
H.EI'IIEIBH (WIDS}. ----------- LR BRI B AR R B I B R 21]4'2?5 53‘1l532 1
Socket, Tail and Stop IAght eeceeeeesessensnscases [B [213609 | ALl 28 | BS | §eS e
30.7022 - TRUNE LIGHT
E-GG:IE!":- ------- R A R ] R R R R B EEEE LRURU RN 206331 530l1!E E 2
Socket and Bracket......eecceecsss R s 214279 | 531,532 2
35 g

..__——#..J



BODY STYLES
: R
GROUP, PART NAME cnd DESCRIPTION [ el st [heaiealiaslis
L] NumaER E E E 5
5 ¥ 4 = 7
30.7022 - TRUNK LIGHT (CONT'D.)
e e e e A e R R 200860|530,1,2 | 2| 2| 2
WashaT, S ke A R P 208436|530,1,2 | 2| 2| 2
A T s PR it Tl S p i ot 201360(530,1,2 | 2| 2| 2
Bracket, Trunk Light Mounting..................... 21424 (530,1,2 | 2| 2
B G T R B e P e e e 213703|530,1,2 [ 1| 1
Screw, No. 10-32 x 3/B" Rd, Hd, Cr, Rec,........| |=—-—==== 530,1,2 | 2| 2
Lockwasher, No, 10 Int, Tooth....... R L --=-==1530,1,2 | 2| 2
Bracket, Switch Mounting. ......... Y e oy 2142k6(530,1,2 | 1| 1
Screw, No. 10-12 x 1/2" Rd. Hd. Cr, Rec. Tap....| |------ 5%0,1,2 | 2] 2
Lens and Bezel,.........cco... o D o o L S i o 214280| 531, 532 2
SwittchisMannal-esi=Somiin, =Hngy e S e Syl s S 21L281 | 571,532 1
30,707 - PILLAR LIGHT
Earneas el tanhlipht o e et e i oo 21lng2|530,1,2 | 1 1
S T e S Y Y A S e o A e g 211183 531,532 1 1
30,802 - REAR VIEW MIRROR
Mirror and Bracket (Chreme)............ceveuee....|B| 213675|522,530 | 1| 1| 1|1
532 | 1| 1]1
Mirror and Bracket, Glare Proof Tilt (Chrome).....|B| 213676|530,1,2 | 1| 1| 1|1
Bracket, Mirror Mounting (Chreme).................|B| 21372 A1l 1{1]1|1
Screw, No, 10-24 x 1 1/2" Ov, Hd. Cr, Rec.
T ) 55 SOt Ao e ot St b G B 06 Serten o | L [ e All1 | 2| 2| 2|2
Screw, No. 1C-24 x 3/ Oy, Hd, Cr. Rec. (Chrome]B|--———| A11 | 2|1|1]|1
30.806 - FRONT SEAT BACE ASH RECEIVER
Ash Receiver Complete (Chrome)..........eceeeeeens 208lli2 (522,530 | 1 1
: HE2E S 1
Screw, No. 10-12 x 7/g" Ov, Hd. Cr, Rec......... e | D2 SRR US| SO 2
E3a |2 2
Body Complete, Ash Receiwer............. T | FHRTR P ST G i TSR T | ] 1
Body, Ash Receiver,..... Sha e L R A0 65\ B2 An 20| Y 1
532 | 1 1
Cover, Ash Receiver (Chrome).........co.ovusens...|B | 213678|521,5%1 | 1 1
Cover, Ash Receiver (Chrome)..........eeeeevecenes 208bLk| 522,570 | 1 1
532 | 1 1
Spring, Ash Receiver Cover..........see0se-..-....|B|203679(521,531 | 1 1
Pin, Ash Recelver Cover........cevevseseassrwens-s|B | 2L3680(521,530 | 2 2
Retainer, Ash Receiver Bumper...........ecv.......|B | 213681|521,531 | 1 1
Bumper, Ash Recelver.............coeeeviuev-nens...|B | 213682|521,531 | 1 1
Enob, Ash Receiver (Chrome).........vevevve......|B | 217683(521,531 | 1 1
Encb, Aeh Receiver (Chrome).......ceeeciecacenenes 20T167(522,530 | 1 1
532 | 1 1
Screw, Fo, 6-32 x 3/16" Rd, Hd., Cr. ReCu.....eee|B | ——==== Frzhlyapshl || 5l 1
Screw, No, 832 x 3/16" Rd, Hd. Cr, Rec......... ==t )|l 1
532 | 1 1
Housing, Ash Receiver (Prime).....................|B|2L3684521,5%1 | 1 1
Serew, No, 10-12 x 1/2" Rd. Hd, Cr. Rec. Tape..a|B | -—-——-1521,531 | 2 2

16




: USED PER
GROUP, PART MAME and DESCRIPTION R EART CAR MODEL
; NUMBER
s 521| 532 | 530 |531 | 532
4D, 002 - AIR CONDITIONER (HEATER)
Ceble, Ventilator Control (56 1/2" Long)e....ceeeeee-.aaf [213W66( 1] 1f 1| 1|1
Gli-P'q --------- TrEEEEE EEEE -it'—------------i---i'-'---;i EJ'EGTE E E E E 2
O R B e Oy i ) Y e =aa/a = oz iatels s o s oz ol= e lelxtote 2019871 1} 1| 1|11f1
Screw, No, B=15 x 1/2" Rd, Hd, Or. ReC.ue-ssvcres-- ees| |mm=m—- 1k ablb gt Ak
clipj ?entllﬂtnr Ga'n‘lﬂ. ....... R e T Eﬂﬁgaﬁ' 1 1 1 1 1.
Grommet, Ventilator Cable.......ccevescscsscnsnssscnnnns 212373 1] 1| 1(1}|1
40.013 - CAR MATS
Car Mat (Ebony Black)(1l6 1/2* x 18")......... s (BN 00306 S| Sh] Sl S| R
Car Mat (Tulane Red)(16 1/2" x 18")......ccvvucecncnacas| [LOO3OT | *| *| *| *| *
Car Mat (Verdure Green)(16 1/2" x 18%),...... ST T Ty gmon 100308 | *| *| *|*| *
Car Mat (Marine Blue)(16 1/2" x 18")....ccveecuuececnnnn 100309 | *| *| *=|*}|*
40,014 = WINDSEIELD WIPER BLADES
Blﬂ-dﬂ (P&ckgﬂ}"'.i‘.‘fl-'-i.-"‘".'.'.-l.I“.II*I."-‘.' lDUle . * . . ‘
Congistes of:
6 - 212979 EKeiser Blades
6 = 212155 Henry J Blades
40,015 - DOCR ARM EEST COVERS (PAIR)
Cover (MAaroon)....ceeecencsse e I et L 1 L S L OIAENTS | R | SR S | R |
Cover (Green).......... et et A TS AL S e 100318 | *| *| *|*|*
GG'TIEI‘ {GIBF} vvvvvvvvvvvvvvvv ® B B g § F e RS R RS R - 100319 * * ‘ * *
cﬂver (Bruwn}.il'l.'l.| iiiiiii Fw B R R R T E R R RS e 100320 * * * * *
40,016 - DOE-GARD MOULDING (FAIR)
MO Q] R T O G 0 OF 5 e et te s ol ale el aTalals (a atatalalale s s e e alu e lele s e 100321 | 1j~1/1|1]|1
4o, 017 - ENGINE HEATER :
Engine Heater (Packaze).......... e e e e e | 2 |1O0 A2 5 R L S5 | ELA RS
40, 020 - "SAV-A-BATTERY" FILLER CAPS
G.EP {Pmkﬂge}(sﬂt Uf 3){3;1}" ma!}{zﬂgillar}ii-l-l!l' L N N 105239 ‘ * * B .
Cap (Package)(Set of 3)(3/4" Dia, )(Willard Only)ee......| [LO0200 | *| *| * [*|*
GEP (Paﬂkagﬁjisﬁt Of 3){?!5“ mﬂ-i}iiiii-ilIll-l-l-i"ii"i-- 1DGE-91 * * * * t
Cap (Packege)(8at of 3)(1* Dla. ). .. cveeicacncranscansaas| |100292:] %j W] |0 L=
Cap (Package)(Set of 3)(1 1/4" Small)......iec.... cevese| [LO0293 | *| w| % |w-|w
Cap (Package)(Set of 3)(1 L/4* Large)...cececscecesccsss| [LOO29H | *| *| = | * | *
Cap (Package)(12 Sets assorted 8izes)e...c.e.csass cossss| |L00295 | *|-* [ * | *|*
45,102 - ANTENNA (MANUAL)
hltﬂ]]llﬂ. {6‘3 Iﬂm}(ﬁﬂll&?ﬂiblﬂ}-.-.- R W FEE TEEEEE R R R W 1Gﬂ315 1 1 1 1 1
Antenna (80 Inch}(Collapsible).....ccesessssssanssssssses 100316 | 1] 1|1 1
40,104 - SPOTLIGHT
Sﬂtﬂhg Hﬂ-ﬂd- spotlightlllil'llllll-l"'.‘l.'tl‘ llllllllllll ﬂleE l 1 1 l 1
40,105 - SPOTLITER
ﬂpotliter (Fﬂ.ﬁkﬂgﬂ).,...;..-.._p-; -------- Fam sas EEEE EE e IDUETD 1 1 1 1 1
4p, 108 = BACK-UP LIGHTS
Back-Up Light (Package).eceseeceecssansssasssssssscenans 100288 | 2| 2|2 (2|2

P e W e s

* Az Required

31




: USED PER
GROUP, PART MAME and DESCRIPTION R ERRARY CAR MODEL

'l mumeer

: 521| s522| 530 |531 | 532
40,108 - BACE-TF LIGHTS (CONT!D,)
NOTE: Back=TUp Light Packsgze does not include Wiring

Fackage,
_Hirilg (Packaga}"'I*'l'!l#'-'lll.iiit.ll"l- !!!!!!!!!!!! - "8 100222 1 1 1 1 1.
NOTE: The following parts sre furnished separately for
repaire,
Spacer, Mounting,....cceeesccneresacnsenssonsessansanes 213461 3 2 2| 2| 2
B‘u'lb (E‘E?l 3‘2 E'Pi}-*---‘-llil-ll-rliqrrli-i--l-lnt -------- 213}1'62 E 2| 2- E E
Lun"iit-1---..-;4--#-----.---q-----s-.q.tot't ------------ " EDE“’EU’ E 2{ E E 2—
Ga‘.kat' Lan"""-I".l"-‘l""i#I“##i!i.‘.i.t‘[i‘l-ﬂ - EGEII-EE 2 a E E- E
Baz‘el {mﬂr} LEII.'!-...---*»+----.-...--q----.a. ------ TERE NN Eﬁll'a E 2 E 2 E
Screw, No, 832 x 5/8" Rd, Hd. Sl....... P b R B e 4 21 2| 2| 2

40,112 - FOG LIGHTS
Fﬂg Light’ (Package}(PerlliIliilllIlllllIl.ll.-tllt-i ------ 0l 1':"929‘9 1 1 1 1 1
40,115 - WINDSHIELD VISCR
Windshield Visor, Outside (Packege)....veoveveseeesss.. |B[100303| 1 1| 1| 1| 1
md Bracketi Dut'iﬁa {Pankaga}‘.l - RS ERRR o F S P m—3ETE 1 1 1 1 1

40,118 - REAR VIEW MIRRCR (CUTSIIE)
Hirror'l spﬂtlight»---o- A T A I T I I R I I R R I R Y 1{}(]300 b * » - *
40,134 - PROTECTIVE MATERIAL
Imeturifeal  Eanver: o deon il setn i e e e B 100278
AT e T L T L R e P ol o 100279
Miracie Power (8 o2, Bottle)....cececrcrecsononrans vuos 100281
TR I3 vty (6L O e o a oo menen et sen co oo 100296
IGF 123 (Dry Graphite Film)(1l 0%. Cal)e.e.ceeeenccanss 100297
40,165 - REAR WINDOW AIR CIRCULATOR

Air Circulator (Packsge)........ Pt e 100239 Y 1| 1| 1| 1

*As Raquired 38



	kfpm740001.jpg
	kfpm740002.jpg
	kfpm740003.jpg
	kfpm740004.jpg
	kfpm740005.jpg
	kfpm740006.jpg
	kfpm740007.jpg
	kfpm740008.jpg
	kfpm740009.jpg
	kfpm740010.jpg
	kfpm740011.jpg
	kfpm740012.jpg
	kfpm740013.jpg
	kfpm740014.jpg
	kfpm740015.jpg
	kfpm740016.jpg
	kfpm740017.jpg
	kfpm740018.jpg
	kfpm740019.jpg
	kfpm740020.jpg
	kfpm740021.jpg
	kfpm740022.jpg
	kfpm740023.jpg
	kfpm740024.jpg
	kfpm740025.jpg
	kfpm740026.jpg
	kfpm740027.jpg
	kfpm740028.jpg
	kfpm740029.jpg
	kfpm740030.jpg
	kfpm740031.jpg
	kfpm740032.jpg
	kfpm740033.jpg
	kfpm740034.jpg
	kfpm740035.jpg
	kfpm740036.jpg
	kfpm740037.jpg
	kfpm740038.jpg

